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3.5 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.5.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW =300 kHz
«  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

0o
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
TS [T

""" = = :
1
1.5m :
|
= S,
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB

lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6.4Test Setup

e
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
|
[ —— I
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
I |
I 1
| I
| | L
| I
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| I
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| |
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| P = i P
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
CBL 6111D & -
. Apr. 10, 2023~ Radiation
Bilog Antenna TESEQ 00800N1DOIN| 35419 & 03 | 30MHz~1GHz | Apr. 24, 2022 Apr. 23, 2023
06 Apr. 22, 2023 (03CHO7-HY)
CBL 6111D & -
. Apr. 23, 2023~ Radiation
Bilog Antenna TESEQ 00800N1DOIN| 35419 & 03 | 30MHz~1GHz | Apr. 23, 2023 Apr. 22, 2024
06 Jun. 05, 2023 (03CHO07-HY)
Double Ridge Apr. 10, 2023~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 01, 2022 Nov. 30, 2023
Horn Antenna Jun. 05, 2023 (03CHO7-HY)
Rohde & Apr. 10, 2023~ Radiation
Loop Antenna HFH2-22 100315 9 kHz~30 MHz | Feb. 28, 2023 Feb. 27, 2024
Schwarz Jun. 05, 2023 (03CHOQ7-HY)
. AMF-7D-0010 Apr. 10, 2023~ Radiation
Preamplifier MITEQ 1590075 1GHz~18GHz | Apr. 21, 2022 Apr. 20, 2023
1800-30-10P Apr. 19, 2023 (03CHO7-HY)
. AMF-7D-0010 Apr. 20, 2023~ Radiation
Preamplifier MITEQ 1590075 1GHz~18GHz | Apr. 20, 2023 Apr. 19, 2024
1800-30-10P Jun. 05, 2023 (03CHO7-HY)
. Apr. 10, 2023~ Radiation
Preamplifier | COM-POWER PA-103A 161241 10MHz~1GHz | Oct. 03, 2022 Oct. 02, 2023
Jun. 05, 2023 (03CHO7-HY)
. ) Apr. 10, 2023~ Radiation
Preamplifier Agilent 8449B 3008A02362 |1GHz~26.5GHz| Mar. 24, 2023 Mar. 23, 2024
Jun. 05, 2023 (03CHO7-HY)
» Apr. 10, 2023~ Radiation
Preamplifier EMEC EM18G40G 0600789 18-40GHz Jul. 21, 2022 Jul. 20, 2023
Jun. 05, 2023 (03CHO07-HY)
Spectrum . . Apr. 10, 2023~ Radiation
Keysight Keysight MY60241058 | 10Hz~44GHz | Jul. 07, 2022 Jul. 06, 2023
Analyzer Jun. 05, 2023 (03CHOQ7-HY)
HUBER + SUCOFLEX 30MHz to Apr. 10, 2023~ Radiation
RF Cable MY15682/4 Feb. 22, 2023 Feb. 21, 2024
SUHNER 104 18GHz Jun. 05, 2023 (03CHO07-HY)
HUBER + SUCOFLEX Apr. 10, 2023~ Radiation
RF Cable MY24971/4 | 9kHz to 18GHz | Feb. 22, 2023 Feb. 21, 2024
SUHNER 104 Jun. 05, 2023 (03CHO07-HY)
HUBER + SUCOFLEX Apr. 10, 2023~ Radiation
RF Cable MY28655/4 | 9kHz to 18GHz | Feb. 22, 2023 Feb. 21, 2024
SUHNER 104 Jun. 05, 2023 (03CHOQ7-HY)
HUBER + SUCOFLEX Apr. 10, 2023~ Radiation
RF Cable 532078/126E | 30MHz~18GHz | Sep. 16, 2022 Sep. 15, 2023
SUHNER 126 Jun. 05, 2023 (03CHOQ7-HY)
HUBER + SUCOFLEX Apr. 10, 2023~ Radiation
RF Cable MY2858/2 | 18GHz~40GHz | Feb. 22, 2023 Feb. 21, 2024
SUHNER 102 Jun. 05, 2023 (03CHOQ7-HY)
Control Ant Apr. 10, 2023~ Radiation
Controller EMEC EM1000 N/A N/A N/A
Mast Jun. 05, 2023 (03CHOQ7-HY)
Control Turn Apr. 10, 2023~ Radiation
Controller MF MF-7802 N/A N/A N/A
table Jun. 05, 2023 (03CHOQ7-HY)
Boresight mast Apr. 10, 2023~ Radiation
Antenna Mast EMEC AM-BS-4500E N/A N/A N/A
1M~4M Jun. 05, 2023 (03CHO07-HY)
) ) Apr. 10, 2023~ Radiation
Turn Table ChainTek Chaintek 3000 N/A 0~360 Degree N/A N/A
Jun. 05, 2023 (03CHO07-HY)
. Apr. 10, 2023~ Radiation
Software Audix E3 N/A N/A N/A N/A
Jun. 05, 2023 (03CHO07-HY)
USB Data Apr. 10, 2023~ Radiation
TECPEL TR-32 HE17XB2495 N/A Mar. 14, 2023 Mar. 13, 2024
Logger Jun. 05, 2023 (03CHO7-HY)
EMI Test Rohde & Apr. 10, 2023~ Radiation
. ESU26 100472 20Hz~26.5GHz | Feb. 13, 2023 Feb. 12, 2024
Receiver Schwarz Jun. 05, 2023 (03CHO7-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Apr. 10, 2023~ Radiation
BBHA 9170 18GHz~40GHz | Nov. 24, 2022 Nov. 23, 2023
Antenna CK 1 Jun. 05, 2023 (03CHO7-HY)
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. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A May 17, 2023 N/A
Source (COO05-HY)
EMI Test Rohde & Conduction
) ESR3 102388 9kHz~3.6GHz | Dec. 01, 2022 | May 17, 2023 | Nov. 30, 2023
Receiver Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | May 17, 2023 | Nov. 16, 2023
(COO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Now. 17, 2022 | May 17, 2023 | Nov. 16, 2023
Schwarz (COO05-HY)
Rohde & Conduction
Software EMC32 N/A N/A N/A May 17, 2023 N/A
Schwarz (COO05-HY)
- SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter 00691 N/A Aug. 01, 2022 | May 17, 2023 | Jul. 31, 2023
CK N (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 29, 2022 | May 17, 2023 | Dec. 28, 2023
(CO05-HY)
Mar.10, 2023~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 17, 2022 Nov. 16, 2023
Jun. 08, 2023 (THO5-HY)
16100054SNO Mar.10, 2023~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 13, 2022 Dec. 12, 2023
12 (NO:113) Jun. 08, 2023 (THO5-HY)
Signal Rohde & 10Hz - Mar.10, 2023~ Conducted
FSV40 101905 Aug. 03, 2022 Aug. 02, 2023
Analyzer Schwarz 40GHz(amp) Jun. 08, 2023 (THO5-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 65 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

45dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.2 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR2D0208-01G

Test Engineer:

Junyu Jhou / Ching Chen/Mina Liu

Temperature:

21~25

°C

Test Date:

2023/3/10~2023/6/8

Relative Humidity:

51~54

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR2D0208-01G

U-NII-5 MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | pate N™ CH- | (MH2) (MHz) (MHz) Limit /Fail
(MHz)
Ant 3 Ant 4 Ant 3 Ant 4

11a |6Mbps| 2 | 001 5955 17.73 17.43 28.30 30.54 320.00 Pass

11a |6Mbps| 2 | 049 | 6195 17.58 17.38 28.32 30.30 320.00 Pass

11a |6Mbps| 2 | 093 6415 18.08 18.23 32.88 33.54 320.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power . .. | Pass
B
Mod. Rate NTH CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant3 | Ant4 | SUM Ant3|Ant4 SUM
11a |[6Mbps| 2 [ 001 5955 |20.75 | 20.45 | 23.61 -3.40 20.21 30.00 Pass
11a |[6Mbps| 2 [ 049 | 6195 [ 19.60 | 20.60 | 23.14 -3.40 19.74 30.00 Pass
11a |[6Mbps| 2 [ 093 | 6415 [ 19.55 | 20.85 | 23.26 -3.40 19.86 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-5 MIMO

Conducted EIRP

Dat F Fzzgr Power Density DG Power EIRDP Pc_)twer P

Mod. R:tz NTY CH. (erﬁ'qz') (B) with Duty Factor (dBi) Density fi':i'ty /Fa;T

(dBm/MHz) (dBm/MHz) (dBm/MH2)

Ant3 [ Ant4 [ Ant3 [ Ant4 [ SUM | Ant3 | Ant4 SUM

11a [6Mbps| 2 | 001 | 5955 | 0.29 | 0.29 11.90 142 10.48 17.00 Pass
11a |6Mbps| 2 | 049 | 6195 | 029 | 0.29 11.50 142 10.08 17.00 Pass
11a [6Mbps| 2 | 093 | 6415 | 0.29 | 0.29 11.77 142 10.35 17.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR2D0208-01G

U-NII-7 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | pate N™ CH- | (MH2) (MHz) (MHz) Limit /Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

11a |6Mbps| 2 | 117 | 6535 18.48 17.83 33.42 33.66 320.00 Pass
11a |6Mbps| 2 | 149 | 6695 18.28 17.68 35.10 31.20 320.00 Pass
11a |6Mbps| 2 | 181 | 6855 17.68 17.88 29.10 35.34 320.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power . .. | Pass
B
Mod. Rate NTH CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant3 | Ant4 | SUM Ant3|Ant4 SUM
11a |6Mbps| 2 [ 117 | 6535 [20.90 | 20.70 | 23.81 -4.10 19.71 30.00 Pass
11a |6Mbps| 2 [ 149 | 6695 [20.85 | 20.15 | 23.52 -4.10 19.42 30.00 Pass
11a |6Mbps| 2 [ 181 6855 | 20.90 | 19.60 | 23.31 -4.10 19.21 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-7 MIMO

Conducted EIRP

Dat F Fzzgr Power Density DG Power EIRDP Pc_)twer P

Mod. R:tz NTY CH. (erﬁ'qz') (B) with Duty Factor (dBi) Density fi':i'ty /Fa;T

(dBm/MHz) (dBm/MHz) (dBm/MH2)

Ant3 [ Ant4 [ Ant3 [ Ant4 [ SUM [ Ant3 [ Ant4 SUM

11a [6Mbps| 2 | 117 | 6535 | 0.29 | 0.29 12.24 -2.03 10.21 17.00 Pass
11a |6Mbps| 2 | 149 | 6695 | 0.29 | 0.29 11.80 -2.03 9.77 17.00 Pass
11a [6Mbps| 2 | 181 | 6855 | 0.29 | 0.29 11.56 -2.03 9.53 17.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power ... | Pass

Mod- | Rate N1 CH- (Mqu) Config. (dBm) (dB) (dBm) Fover iail |-
(dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant 4 SUM

HE20 [ MCSO0| 2 | 001 | 5955 Full |20.55 |20.15 | 23.36 -3.40 19.96 30.00 Pass
HE20 [ MCSO0| 2| 001 | 5955 | 26/0 | 10.85 [ 10.75 | 13.81 -3.40 10.41 30.00 Pass
HE20 [ MCSO0| 2 | 001 | 5955 | 52/37 | 13.85 [ 13.55 | 16.71 -3.40 13.31 30.00 Pass
HE20 [ MCSO0| 2 | 001 | 5955 [106/53|17.15 | 16.75 | 19.96 -3.40 16.56 30.00 Pass
HE20 [ MCS0| 2| 049 | 6195 | Full |19.30 |20.40 | 22.90 -3.40 19.50 30.00 Pass
HE20 [ MCSO0| 2| 049 | 6195 | 26/4 |10.90 | 11.50 | 14.22 -3.40 10.82 30.00 Pass
HE20 [ MCSO0| 2 | 049 | 6195 | 52/38 | 12.70 | 13.60 | 16.18 -3.40 12.78 30.00 Pass
HE20 [ MCSO0| 2 | 049 | 6195 [106/53|16.10 | 17.00 | 19.58 -3.40 16.18 30.00 Pass
HE20 [MCS0| 2 | 093 | 6415 | Full |19.35 |20.55 | 23.00 -3.40 19.60 30.00 Pass
HE20 [MCS0| 2| 093 | 6415 | 26/8 | 9.85 |10.65 | 13.28 -3.40 9.88 30.00 Pass
HE20 [ MCSO0| 2 | 093 | 6415 | 52/40 | 12.45 | 13.25 | 15.88 -3.40 12.48 30.00 Pass
HE20 [ MCSO0| 2 | 093 | 6415 [106/54| 15.55 | 16.45 | 19.03 -3.40 15.63 30.00 Pass
HE40 [ MCSO| 2 | 003 | 5965 | Full |19.35 |19.15 | 22.26 -3.40 18.86 30.00 Pass
HE40 [ MCSO0| 2| 051 | 6205 Full |19.00 | 19.30 | 22.16 -3.40 18.76 30.00 Pass
HE40 [ MCSO| 2| 091 | 6405 | Full |19.25 [ 19.55 | 22.41 -3.40 19.01 30.00 Pass
HE80 [ MCSO0| 2 | 007 | 5985 | Full |18.75 | 18.55 | 21.66 -3.40 18.26 30.00 Pass
HE80 [ MCSO0| 2| 055 | 6225 Full |18.30 | 19.40 | 21.90 -3.40 18.50 30.00 Pass
HE80 [ MCS0| 2 | 087 | 6385 | Full |18.55|19.65 |22.15 -3.40 18.75 30.00 Pass
HE160[ MCS0| 2 | 015 | 6025 | Full |17.75 |17.75 | 20.76 -3.40 17.36 30.00 Pass
HE160[ MCSO0| 2 | 047 | 6185 | Full |17.00 | 17.90 | 20.48 -3.40 17.08 30.00 Pass
HE160[ MCS0| 2 | 079 | 6345 Full |19.15|19.55 | 22.36 -3.40 18.96 30.00 Pass

A8 of Al5



Report Number : FR2D0208-01G

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power ... | Pass

Mod- | Rate N1 CH- (Mqu) Config. (dBm) (dB) (dBm) Fover iail |-
(dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant 4 SUM

HE20 [MCSO0| 2| 117 | 6535 | Full |20.30 |20.00 |23.16 -4.10 19.06 30.00 Pass
HE20 [MCSO0| 2| 117 | 6535 | 26/0 | 11.00 | 10.20 | 13.63 -4.10 9.53 30.00 Pass
HE20 [MCS0| 2 | 117 | 6535 | 52/37 | 13.70 | 12.80 | 16.28 -4.10 12.18 30.00 Pass
HE20 [ MCS0| 2 | 117 | 6535 [106/53|17.00 | 15.80 | 19.45 -4.10 15.35 30.00 Pass
HE20 [ MCSO0| 2 | 149 | 6695 | Full |20.55 |19.75 | 23.18 -4.10 19.08 30.00 Pass
HE20 [ MCSO0| 2| 149 | 6695 | 26/4 | 12.05 | 10.85 | 14.50 -4.10 10.40 30.00 Pass
HE20 [ MCSO0| 2 | 149 | 6695 | 52/38 | 13.95 | 12.55 | 16.32 -4.10 12.22 30.00 Pass
HE20 [ MCSO0| 2 | 149 | 6695 [106/53|17.15 | 15.75 | 19.52 -4.10 15.42 30.00 Pass
HE20 [ MCS0| 2 | 181 | 6855 Full |20.20 | 19.00 | 22.65 -4.10 18.55 30.00 Pass
HE20 [MCS0| 2| 181 | 6855 | 26/8 | 10.20 | 10.10 [ 13.16 -4.10 9.06 30.00 Pass
HE20 [ MCSO0| 2| 181 | 6855 | 52/40 | 12.90 | 12.60 | 15.76 -4.10 11.66 30.00 Pass
HE20 [ MCSO0| 2| 181 | 6855 [ 106/54|16.10 | 15.70 | 18.91 -4.10 14.81 30.00 Pass
HE40 [MCSO0| 2| 123 | 6565 | Full |19.60 | 17.50 | 21.69 -4.10 17.59 30.00 Pass
HE40 [ MCSO| 2 | 147 | 6685 | Full |19.45 |16.75 | 21.32 -4.10 17.22 30.00 Pass
HE40 [MCSO| 2| 179 | 6845 Full |19.90 | 19.10 | 22.53 -4.10 18.43 30.00 Pass
HE80 [ MCSO0| 2| 135 | 6625 | Full |19.50 [ 19.00 | 22.27 -4.10 18.17 30.00 Pass
HE80 [ MCSO| 2| 151 | 6705 | Full |19.65 [18.65 | 22.19 -4.10 18.09 30.00 Pass
HE80 [ MCSO0| 2| 167 | 6785 | Full |19.60 |[18.10 | 21.92 -4.10 17.82 30.00 Pass
HE160[ MCS0| 2 | 143 | 6665 | Full |19.40 | 17.40 | 21.52 -4.10 17.42 30.00 Pass

A9 of Al5



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2D0208-01G

U-NII-5 MIMO

99% 26 dB Emission
Mod. Data NDf CH. Freq. RU' Bandwidth Bandwidth Banfiw_idth Pas_s
Rate (MHz) [Config. (MHz) (MHz) Limit Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

EHT20[ MCSO| 2 | 001 | 5955 | Ful 19.33 19.28 28.14 30.90 320.00 Pass
EHT20[ MCSO| 2 | 049 | 6195 | Ful 19.28 19.33 27.48 35.10 320.00 Pass
EHT20[ MCSO0| 2 | 093 | 6415 | Ful 19.38 19.48 31.50 31.92 320.00 Pass
EHT40[ MCSO| 2 003 | 5965 | Full 38.06 38.06 39.96 41.16 320.00 Pass
EHT40[ MCSO| 2 | 051 | 6205 | Ful 38.26 38.16 40.32 40.80 320.00 Pass
EHT40[ MCSO| 2 | 091 | 6405 | Ful 38.36 38.16 49.92 49.44 320.00 Pass
EHT80[ MCSO0| 2 | 007 | 5985 | Ful 77.32 77.32 82.80 82.32 320.00 Pass
EHT80[ MCSO0| 2 | 055 | 6225 | Ful 77.32 77.32 87.36 96.48 320.00 Pass
EHT80[ MCSO| 2 | 087 | 6385 | Ful 77.44 77.44 89.28 90.00 320.00 Pass
EHT160 MCSO| 2 | 015 | 6025 | Full 157.28 157.52 166.08 199.20 320.00 Pass
EHT160 MCSO| 2 | 047 | 6185 | Full 157.28 157.52 168.96 168.48 320.00 Pass
EHT160 MCSO| 2 | 079 | 6345 | Full 157.52 157.76 276.48 276.96 320.00 Pass

Al0 of A1S



Report Number : FR2D0208-01G

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP
Data Freq. RU Power . Power . Pass
Mod. | Rate N CH- (MH(l) Config. (dBm) (121 (dBm) Ny
(dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant 4 SUM

EHT20| MCSO| 2 | 001 5955 Full 20.65 [ 20.25 | 23.46 -3.40 20.06 30.00 Pass
EHT20| MCSO| 2 [ 001 | 5955 26/0 10.95 | 10.85 | 13.91 -3.40 10.51 30.00 Pass
EHT20| MCSO| 2 | 001 5955 52/37 13.95 [ 13.65 | 16.81 -3.40 13.41 30.00 Pass
EHT20| MCSO| 2 [ 001 | 5955 106/53 17.25 |1 16.85 | 20.06 -3.40 16.66 30.00 Pass
EHT20| MCSO| 2 | 001 5955 | 52T+26T/70 | 15.45 [ 15.35 | 18.41 -3.40 15.01 30.00 Pass
EHT20[ MCSO| 2 | 001 | 5955 | 106T+26T/82|17.65 | 17.35 | 20.51 -3.40 17.11 30.00 Pass
EHT20| MCSO| 2 | 049 | 6195 Full 19.40 [ 20.50 | 23.00 -3.40 19.60 30.00 Pass
EHT20| MCSO| 2 [ 049 | 6195 26/4 11.00 | 11.60 | 14.32 -3.40 10.92 30.00 Pass
EHT20| MCSO| 2 | 049 | 6195 52/38 12.80 [ 13.70 | 16.28 -3.40 12.88 30.00 Pass
EHT20| MCSO| 2 [ 049 | 6195 106/53 16.20 | 17.10 | 19.68 -3.40 16.28 30.00 Pass
EHT20| MCSO| 2 | 049 | 6195 | 52T+26T/71 | 14.70 | 15.60 | 18.18 -3.40 14.78 30.00 Pass
EHT20[ MCSO| 2 | 049 | 6195 [ 106T+26T/83|16.40 | 17.50 | 20.00 -3.40 16.60 30.00 Pass
EHT20| MCSO| 2 | 093 | 6415 Full 19.45 [ 20.65 | 23.10 -3.40 19.70 30.00 Pass
EHT20| MCSO| 2 [ 093 | 6415 26/8 9.95 |10.75 | 13.38 -3.40 9.98 30.00 Pass
EHT20| MCSO| 2 | 093 | 6415 52/40 12.55 [ 13.35 | 15.98 -3.40 12.58 30.00 Pass
EHT20| MCSO| 2 [ 093 | 6415 106/54 15.65 | 16.55 | 19.13 -3.40 15.73 30.00 Pass
EHT20| MCSO| 2 | 093 | 6415 | 52T+26T/72 | 14.05 | 14.95 | 17.53 -3.40 14.13 30.00 Pass
EHT20[{ MCSO| 2 | 093 | 6415 | 106T+26T/83 | 16.65 | 17.45 | 20.08 -3.40 16.68 30.00 Pass
EHT40| MCSO| 2 | 003 | 5965 Full 19.45 [ 19.25 | 22.36 -3.40 18.96 30.00 Pass
EHT40| MCSO| 2 [ 051 | 6205 Full 19.10 | 19.40 | 22.26 -3.40 18.86 30.00 Pass
EHT40| MCSO| 2 | 091 6405 Full 19.35 [ 19.65 | 22.51 -3.40 19.11 30.00 Pass
EHT80| MCSO| 2 [ 007 | 5985 Full 18.85 |1 18.65 | 21.76 -3.40 18.36 30.00 Pass
EHT80| MCSO| 2 | 007 | 5985 | Punture 20/8 | 17.05 | 16.85 | 19.96 -3.40 16.56 30.00 Pass
EHT80| MCSO| 2 [ 055 | 6225 Full 18.40 | 19.50 | 22.00 -3.40 18.60 30.00 Pass
EHT80| MCSO| 2 | 055 | 6225 | Punture 20/4 | 17.00 | 18.00 | 20.54 -3.40 17.14 30.00 Pass
EHT80[MCSO0| 2 | 055 | 6225 | Punture 20/2 | 17.10 | 17.80 | 20.47 -3.40 17.07 30.00 Pass
EHT80| MCSO| 2 | 087 | 6385 Full 18.65 [ 19.75 | 22.25 -3.40 18.85 30.00 Pass
EHT80[MCSO| 2 | 087 | 6385 | Punture 20/1 | 17.15 | 17.55 | 20.36 -3.40 16.96 30.00 Pass
EHT160 MCS0| 2 | 015 | 6025 Full 17.85 [ 17.85 | 20.86 -3.40 17.46 30.00 Pass
FHT16q MCSO| 2 | 015 | 6025 [Punture 40/192( 16.45 | 16.15 | 19.31 -3.40 15.91 30.00 Pass
EHT160 MCS0| 2 | 015 | 6025 |Punture 20/128 16.65 | 16.45 | 19.56 -3.40 16.16 30.00 Pass
EHT16q MCSO| 2 | 047 | 6185 Full 17.10 | 18.00 | 20.58 -3.40 17.18 30.00 Pass
EHT160 MCS0| 2 | 047 | 6185 |Punture 40/48| 15.60 | 15.90 | 18.76 -3.40 15.36 30.00 Pass
FHT16q MCSO| 2 | 047 | 6185 |Punture 20/16| 16.40 | 16.70 | 19.56 -3.40 16.16 30.00 Pass
EHT16q MCS0| 2 | 079 | 6345 Full 19.25 [ 19.65 | 22.46 -3.40 19.06 30.00 Pass
EHT16Q MCSO| 2 | 079 | 6345 | Punture 40/3 | 17.65 | 17.85 | 20.76 -3.40 17.36 30.00 Pass
EHT160 MCS0| 2 | 079 | 6345 | Punture 20/1 | 17.95 | 18.35 | 21.16 -3.40 17.76 30.00 Pass

All of AIS



TEST RESULTS DATA
EIRP Power Spectral Density

Report Number : FR2D0208-01G

U-NII-5 MIMO
Conducted EIRP
Data Freq. RU F[a)zgr F_’ower Density DG. POW?F EIRDIZnPsci)t\)I:/er Pass
Mod. Rate NT{ CH. (MHz) Config. (dB) with Duty Factor (dBi) Density Limit IFail
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant3 [ Ant4 [ Ant3 [ Ant4 | SUM | Ant3 | Ant4 SUM

EHT20| MCSO| 2 [ 001 | 5955 Full 0.18 | 0.18 11.16 -1.42 9.73 17.00 Pass
EHT20| MCSO| 2 [ 001 | 5955 26/0 048 | 0.44 10.95 -1.42 9.53 17.00 Pass
EHT20| MCSO| 2 [ 001 | 5955 52/37 0.53 | 0.53 11.08 -1.42 9.66 17.00 Pass
EHT20| MCSO| 2 [ 001 | 5955 106/53 0.59 | 0.53 10.97 -1.42 9.55 17.00 Pass
EHT20| MCSO| 2 | 001 | 5955 | 52T+26T/70 | 0.24 | 0.24 10.98 -1.42 9.55 17.00 Pass
EHT20| MCSO| 2 | 001 | 5955 [106T+26T/82| 0.40 | 0.40 10.71 -1.42 9.29 17.00 Pass
EHT20| MCSO| 2 [ 049 | 6195 Full 0.18 | 0.18 10.80 -1.42 9.38 17.00 Pass
EHT20| MCSO| 2 [ 049 | 6195 26/4 048 | 0.44 10.37 -1.42 8.95 17.00 Pass
EHT20| MCSO| 2 [ 049 | 6195 52/38 0.53 | 0.53 10.39 -1.42 8.97 17.00 Pass
EHT20| MCSO| 2 [ 049 | 6195 106/53 0.59 | 0.53 10.73 -1.42 9.31 17.00 Pass
EHT20| MCSO| 2 | 049 | 6195 | 52T+26T/71 | 0.24 | 0.24 10.64 -1.42 9.22 17.00 Pass
EHT20| MCSO| 2 | 049 | 6195 [106T+26T/83| 0.40 | 0.40 10.29 -1.42 8.87 17.00 Pass
EHT20| MCSO| 2 [ 093 | 6415 Full 0.18 | 0.18 10.81 -1.42 9.38 17.00 Pass
EHT20| MCSO| 2 [ 093 | 6415 26/8 048 | 0.44 10.71 -1.42 9.28 17.00 Pass
EHT20| MCSO| 2 [ 093 | 6415 52/40 0.53 | 0.53 10.35 -1.42 8.93 17.00 Pass
EHT20| MCSO| 2 [ 093 | 6415 106/54 0.59 | 0.53 10.37 -1.42 8.95 17.00 Pass
EHT20|{ MCSO| 2 | 093 | 6415 | 52T+26T/72 | 0.24 | 0.24 10.36 -1.42 8.94 17.00 Pass
EHT20| MCSO| 2 | 093 | 6415 [106T+26T/83| 0.40 | 0.40 10.57 -1.42 9.15 17.00 Pass
EHT40| MCSO| 2 [ 003 | 5965 Full 0.34 | 0.33 7.06 -1.42 5.64 17.00 Pass
EHT40| MCSO| 2 [ 051 | 6205 Full 0.34 | 0.33 7.28 -1.42 5.86 17.00 Pass
EHT40| MCSO| 2 [ 091 | 6405 Full 0.34 | 0.33 7.56 -1.42 6.14 17.00 Pass
EHT80| MCSO| 2 [ 007 | 5985 Full 043 | 0.43 3.60 -1.42 218 17.00 Pass
EHT80| MCSO| 2 | 007 | 5985 | Punture 20/8| 0.32 | 0.32 3.38 -1.42 1.96 17.00 Pass
EHT80| MCSO| 2 [ 055 | 6225 Full 043 | 0.43 4.38 -1.42 2.96 17.00 Pass
EHT80| MCSO| 2 | 055 | 6225 | Punture 20/4| 0.32 | 0.32 4.15 -1.42 2.73 17.00 Pass
EHT80| MCSO| 2 | 055 | 6225 | Punture 20/2| 0.32 | 0.32 4.32 -1.42 2.89 17.00 Pass
EHT80| MCSO| 2 [ 087 | 6385 Full 043 | 0.43 4.27 -1.42 2.85 17.00 Pass
EHT80| MCSO| 2 | 087 | 6385 | Punture 20/1| 0.32 | 0.32 3.96 -1.42 2.54 17.00 Pass
EHT160 MCSO| 2 [ 015 | 6025 Full 0.57 | 0.64 0.09 -1.42 -1.33 17.00 Pass
EHT160 MCSO| 2 | 015 | 6025 Punture 40/194 0.49 | 0.49 -0.32 -1.42 -1.74 17.00 Pass
EHT160 MCSO| 2 | 015 | 6025 Punture 20/124 0.57 | 0.57 -0.46 -1.42 -1.88 17.00 Pass
EHT160 MCSO| 2 | 047 | 6185 Full 0.57 | 0.64 -0.20 -1.42 -1.62 17.00 Pass
EHT160 MCSO| 2 | 047 | 6185 |Punture 40/48( 0.49 | 0.49 -0.70 -1.42 -2.12 17.00 Pass
EHT160 MCSO| 2 | 047 | 6185 |Punture 20/16| 0.57 | 0.57 -0.43 -1.42 -1.85 17.00 Pass
EHT160 MCSO( 2 [ 079 | 6345 Full 0.57 | 0.64 1.36 -1.42 -0.06 17.00 Pass
EHT160 MCSO| 2 | 079 | 6345 | Punture 40/3| 0.49 | 0.49 1.29 -1.42 -0.14 17.00 Pass
EHT160 MCSO| 2 | 079 | 6345 | Punture 20/1| 0.57 | 0.57 1.13 -1.42 -0.29 17.00 Pass

Al2 of A15



TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR2D0208-01G

U-NII-7 MIMO

99% 26 dB Emission
Mod. Data NDf CH. Freq. RU' Bandwidth Bandwidth Banfiw_idth Pas_s
Rate (MHz) [Config. (MHz) (MHz) Limit Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

EHT20[ MCSO| 2 | 117 | 6535 | Ful 19.48 19.38 35.82 30.36 320.00 Pass
EHT20[ MCSO| 2 | 149 | 6695 | Ful 19.38 19.33 34.98 35.16 320.00 Pass
EHT20[ MCSO| 2| 181 | 6855 | Ful 19.33 19.38 26.40 27.30 320.00 Pass
EHT40[ MCSO| 2 | 123 | 6565 | Full 38.36 37.96 62.04 40.68 320.00 Pass
EHT40[ MCSO| 2 | 147 | 6685 | Ful 37.96 37.96 40.32 39.96 320.00 Pass
EHT40[ MCSO| 2 | 179 | 6845 | Ful 38.36 38.26 46.44 40.68 320.00 Pass
EHT80[ MCSO0| 2 | 135 | 6625 | Ful 77.44 77.44 87.84 95.76 320.00 Pass
EHT80[ MCSO| 2 | 151 | 6705 | Ful 77.44 77.44 98.88 91.44 320.00 Pass
EHT80[ MCSO0| 2 | 167 | 6785 | Ful 77.32 77.44 91.68 85.20 320.00 Pass
EHT160 MCSO| 2 | 143 | 6665 | Full 157.28 157.76 261.12 261.60 320.00 Pass

Al3 of A1S



Report Number : FR2D0208-01G

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. RU Power . Power _ Pass

Mod. | Rate N1 CH- (Mqu) Config. (dBm) (E1=1) (dBm) Pawas Wil |-
(dBm)
Ant3 | Ant4 | SUM | Ant 3 | Ant 4 SUM

EHT20[{ MCSO| 2 | 117 | 6535 Full 20.40 (20.10 | 23.26 -4.10 19.16 30.00 Pass
EHT20[{ MCSO| 2 | 117 | 6535 26/0 11.10 [ 10.30 | 13.73 -4.10 9.63 30.00 Pass
EHT20[{ MCSO| 2 | 117 | 6535 52/37 13.80 [ 12.90 | 16.38 -4.10 12.28 30.00 Pass
EHT20[{ MCSO| 2 | 117 | 6535 106/53 17.10 [ 15.90 | 19.55 -4.10 15.45 30.00 Pass
EHT20{ MCSO| 2 | 117 | 6535 | 52T+26T/70 | 15.80 | 14.80 | 18.34 -4.10 14.24 30.00 Pass
EHT20{ MCSO| 2 | 117 | 6535 | 106T+26T/82 | 18.00 | 16.80 | 20.45 -4.10 16.35 30.00 Pass
EHT20[{ MCSO| 2 | 149 | 6695 Full 20.65 [ 19.85 | 23.28 -4.10 19.18 30.00 Pass
EHT20[{ MCSO| 2 | 149 | 6695 26/4 12.15 [ 10.95 | 14.60 -4.10 10.50 30.00 Pass
EHT20[{ MCSO| 2 | 149 | 6695 52/38 14.05 [ 12.65 | 16.42 -4.10 12.32 30.00 Pass
EHT20[{ MCSO| 2 | 149 | 6695 106/53 17.25 [ 15.85 | 19.62 -4.10 15.52 30.00 Pass
EHT20{ MCSO| 2 | 149 | 6695 | 52T+26T/71 | 15.85 | 14.55 | 18.26 -4.10 14.16 30.00 Pass
EHT20{ MCSO| 2 | 149 | 6695 | 106T+26T/83 | 18.25 | 16.85 | 20.62 -4.10 16.52 30.00 Pass
EHT20| MCSO| 2 | 181 6855 Full 20.30 (19.10 | 22.75 -4.10 18.65 30.00 Pass
EHT20|{ MCSO| 2 | 181 6855 26/8 10.30 [ 10.20 | 13.26 -4.10 9.16 30.00 Pass
EHT20|{ MCSO| 2 | 181 6855 52/40 13.00 [ 12.70 | 15.86 -4.10 11.76 30.00 Pass
EHT20|{ MCSO| 2 | 181 6855 106/54 16.20 | 15.80 | 19.01 -4.10 14.91 30.00 Pass
EHT20| MCSO| 2 | 181 6855 | 52T+26T/72 [ 14.90 | 14.60 | 17.76 -4.10 13.66 30.00 Pass
EHT20|{ MCSO| 2 | 181 6855 | 106T+26T/83 [ 17.10 | 16.60 | 19.87 -4.10 15.77 30.00 Pass
EHT40[{ MCSO| 2 | 123 | 6565 Full 19.70 [ 17.60 | 21.79 -4.10 17.69 30.00 Pass
EHT40[{ MCSO| 2 | 147 | 6685 Full 19.55 [ 16.85 | 21.42 -4.10 17.32 30.00 Pass
EHT40[{ MCSO| 2 | 179 | 6845 Full 20.00 [ 19.20 | 22.63 -4.10 18.53 30.00 Pass
EHT80[{ MCSO| 2 | 135 | 6625 Full 19.60 [ 19.10 | 22.37 -4.10 18.27 30.00 Pass
EHT80[{ MCS0O| 2 | 135 | 6625 | Puncture 20/8 | 18.30 | 16.80 | 20.62 -4.10 16.52 30.00 Pass
EHT80| MCSO| 2 | 151 6705 Full 19.75 [ 18.75 | 22.29 -4.10 18.19 30.00 Pass
EHT80| MCSO| 2 | 151 6705 | Puncture 20/4 | 18.35 | 16.55 | 20.55 -4.10 16.45 30.00 Pass
EHT80| MCSO| 2 | 151 6705 | Puncture 20/2 | 18.45 | 16.75 | 20.69 -4.10 16.59 30.00 Pass
EHT80| MCSO| 2 | 167 | 6785 Full 19.70 ( 18.20 | 22.02 -4.10 17.92 30.00 Pass
EHT80[{ MCSO| 2 | 167 | 6785 | Puncture 20/1 | 17.70 | 16.50 | 20.15 -4.10 16.05 30.00 Pass
EHT16q MCS0| 2 [ 143 | 6665 Full 19.50 [ 17.50 | 21.62 -4.10 17.52 30.00 Pass
EHT16q MCS0| 2 | 143 | 6665 |Punture 40/192| 18.00 | 16.10 | 20.16 -4.10 16.06 30.00 Pass
EHT16q MCS0| 2 | 143 | 6665 |Punture 20/128| 18.80 | 16.90 | 20.96 -4.10 16.86 30.00 Pass

Al4 of Al5



Report Number : FR2D0208-01G

TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-7 MIMO
Conducted EIRP
2y Power Density DG Power BlrE Pgwer

Data Freq. RU Factor . . . Density Pass

Mod. Rate NT{ CH. (MHz) Config. (dB) with Duty Factor (dBi) Density Limit /Eail
(dBm/MHz) (dBm/MHz)
(dBm/MHz)
Ant3 [ Ant4 [ Ant3 [ Ant4 [ SUM [ Ant3 [ Ant4 SUM

EHT20| MCS0| 2 | 117 | 6535 Full 0.18 | 0.18 10.98 -2.03 8.94 17.00 Pass
EHT20| MCS0| 2 | 117 | 6535 26/0 048 | 0.44 10.81 -2.03 8.77 17.00 Pass
EHT20| MCS0| 2 | 117 | 6535 52/37 0.53 | 0.53 10.51 -2.03 8.48 17.00 Pass
EHT20| MCS0| 2 | 117 | 6535 106/53 0.59 | 0.53 10.67 -2.03 8.64 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 | 52T+26T/70 | 0.24 | 0.24 10.87 -2.03 8.84 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 | 106T+26T/82 | 0.40 | 0.40 10.62 -2.03 8.59 17.00 Pass
EHT20| MCS0| 2 | 149 | 6695 Full 0.18 | 0.18 10.88 -2.03 8.85 17.00 Pass
EHT20| MCS0| 2 | 149 | 6695 26/4 048 | 0.44 10.38 -2.03 8.35 17.00 Pass
EHT20| MCS0| 2 | 149 | 6695 52/38 0.53 | 0.53 10.50 -2.03 8.47 17.00 Pass
EHT20| MCS0| 2 | 149 | 6695 106/53 0.59 | 0.53 10.49 -2.03 8.46 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 | 52T+26T/71 | 0.24 | 0.24 10.48 -2.03 8.45 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 | 106T+26T/83 | 0.40 | 0.40 10.75 -2.03 8.72 17.00 Pass
EHT20| MCS0| 2 | 181 | 6855 Full 0.18 | 0.18 10.36 -2.03 8.33 17.00 Pass
EHT20| MCS0| 2 | 181 | 6855 26/8 048 | 0.44 10.26 -2.03 8.22 17.00 Pass
EHT20| MCS0| 2 | 181 | 6855 52/40 0.53 | 0.53 9.88 -2.03 7.85 17.00 Pass
EHT20| MCS0| 2 | 181 | 6855 106/54 0.59 | 0.53 10.02 -2.03 7.99 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 | 52T+26T/72 | 0.24 | 0.24 10.20 -2.03 8.16 17.00 Pass
EHT20| MCS0O| 2 | 181 | 6855 | 106T+26T/83 | 0.40 | 0.40 9.95 -2.03 7.92 17.00 Pass
EHT40| MCS0| 2 | 123 | 6565 Full 0.34 | 033 6.51 -2.03 4.48 17.00 Pass
EHT40| MCS0| 2 | 147 | 6685 Full 0.34 | 033 6.05 -2.03 4.01 17.00 Pass
EHT40| MCS0| 2 | 179 | 6845 Full 0.34 | 033 7.36 -2.03 5.32 17.00 Pass
EHT80| MCS0| 2 | 135 | 6625 Full 043 | 043 4.27 -2.03 2.24 17.00 Pass
EHT80| MCS0| 2 | 135 | 6625 | Puncture 20/8 | 0.32 | 0.32 3.82 -2.03 1.79 17.00 Pass
EHT80| MCS0| 2 | 151 | 6705 Full 043 | 043 4.1 -2.03 2.08 17.00 Pass
EHT80| MCS0| 2 | 151 | 6705 | Puncture 20/4| 0.32 | 0.32 3.96 -2.03 1.92 17.00 Pass
EHT80| MCS0| 2 | 151 | 6705 | Puncture 20/2| 0.32 | 0.32 3.99 -2.03 1.95 17.00 Pass
EHT80| MCS0| 2 | 167 | 6785 Full 043 | 043 3.92 -2.03 1.88 17.00 Pass
EHT80| MCS0| 2 | 167 | 6785 | Puncture 20/1| 0.32 | 0.32 3.65 -2.03 1.62 17.00 Pass
EHT160 MCSO| 2 [ 143 | 6665 Full 0.57 | 0.64 0.53 -2.03 -1.50 17.00 Pass
EHT160 MCSO| 2 [ 143 | 6665 [Punture 40/192[ 0.49 | 0.49 0.12 -2.03 -1.92 17.00 Pass
EHT160 MCSO| 2 [ 143 | 6665 [Punture 20/128 0.57 | 0.57 0.37 -2.03 -1.67 17.00 Pass

AlS5 of A1S
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 2D0208-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
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70T
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150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.172500 28.99 54.84 2585 | L1 OFF 19.9
0.172500 39.47 64.84 25.37 | L1 OFF 19.9
0.204000 26.81 53.45 26.64 | L1 OFF 19.9
0.204000 36.84 63.45 26.61 | L1 OFF 19.9
1.041000 27.40 46.00 18.60 | L1 OFF 19.9
1.041000 38.21 56.00 17.79 | L1 OFF 19.9
1.176000 27.72 46.00 18.28 | L1 OFF 19.9
1.176000 38.82 56.00 17.18 | L1 OFF 19.9
1.290750 28.96 46.00 17.04 | L1 OFF 19.9
1.290750 40.95 56.00 15.05 | L1 OFF 19.9
1.443750 29.23 46.00 16.77 | L1 OFF 19.9
1.443750 42.08 56.00 13.92 | L1 OFF 19.9
1.567500 29.39 46.00 16.61 | L1 OFF 19.9
1.567500 41.48 56.00 1452 | L1 OFF 19.9
1.695750 29.04 46.00 16.96 | L1 OFF 19.9
1.695750 40.80 56.00 15.20 | L1 OFF 19.9
1.785750 28.99 46.00 17.01 | L1 OFF 19.9
1.785750 40.74 56.00 15.26 | L1 OFF 19.9
1.889250 28.06 46.00 17.94 | L1 OFF 19.9
1.889250 39.96 56.00 16.04 | L1 OFF 19.9
2.024250 26.85 46.00 19.15 | L1 OFF 19.9




2.024250 35.96 56.00 20.04 | L1 OFF 19.9
7.984500 26.21 50.00 23.79 | L1 OFF 20.2
7.984500 28.38 60.00 31.62 | L1 OFF 20.2




EUT Information

Report NO : 2D0208-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80T
70T
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£ sot T _— : CISPR-Ave LimitiatMain Plorts
() S S SO SR T 1
i -
~ 401¢ . { btad
1 * ¢
3071 &
20T
10t
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.172500 28.48 54.84 26.36 | N OFF 19.9
0.172500 39.36 64.84 2548 | N OFF 19.9
0.204000 27.40 53.45 26.05 | N OFF 19.9
0.204000 37.80 63.45 25.65 | N OFF 19.9
1.124250 26.81 46.00 19.19 | N OFF 19.9
1.124250 37.14 56.00 18.86 | N OFF 19.9
1.227750 27.72 46.00 18.28 | N OFF 19.9
1.227750 39.20 56.00 16.80 | N OFF 19.9
1.378500 27.66 46.00 18.34 | N OFF 19.9
1.378500 40.50 56.00 1550 | N OFF 19.9
1.527000 28.70 46.00 17.30 | N OFF 19.9
1.527000 41.02 56.00 1498 | N OFF 19.9
1.653000 28.97 46.00 17.03 | N OFF 19.9
1.653000 41.08 56.00 1492 | N OFF 19.9
1.812750 27.99 46.00 18.01 | N OFF 19.9
1.812750 40.07 56.00 1593 | N OFF 19.9
1.981500 26.48 46.00 19.52 | N OFF 19.9
1.981500 35.70 56.00 20.30 | N OFF 19.9
10.599000 25.74 50.00 24.26 | N OFF 20.3
10.599000 27.46 60.00 3254 | N OFF 20.3




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Appendix C. Radiated Spurious Emission

. Temperature : 2.3~26.1°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : [43.5~68.1%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5919.64 65.11 -23.09 88.2 51.14 35.2 12.75 | 33.98 | 299 74 P H
5924.96 56.37 -11.83 68.2 42.4 35.2 12.75 | 33.98 | 299 74 A H
* 5955 109.58 - - 95.54 35.2 12.83 | 33.99 | 299 74 P H
* 5955 102.26 - - 88.22 35.2 12.83 | 33.99 | 299 74 A H
H
802.11a
H
CHO1
5923.98 66.44 -21.76 88.2 52.47 35.2 12.75 | 33.98 | 384 93 P \%
5955MHz
5924.54 58.62 -9.58 68.2 44.65 35.2 12.75 | 33.98 | 384 93 A \%
* 5955 111.84 - - 97.8 35.2 12.83 | 33.99 | 384 93 P \Y
* 5955 104.67 - - 90.63 35.2 12.83 | 33.99 | 384 93 A \%
\Y
\%
TEL : 886-3-327-3456 Page Number : C1 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5870.6 53.54 -34.66 88.2 39.69 35.14 12.68 | 33.97 | 100 280 P H
5924.6 43.03 -25.17 68.2 29.06 35.2 12.75 | 33.98 | 100 280 A H
* 6195 108.56 - - 94.32 355 12.76 | 34.02 | 100 280 P H
* 6195 100.43 - - 86.19 355 12.76 | 34.02 | 100 280 A H
H

802.11a
H

CH 49

5889.2 52.75 -35.45 88.2 38.86 35.18 12.68 | 33.97 | 350 94 P \%

6195MHz
5916.8 43.62 -24.58 68.2 29.65 35.2 12.75 | 33.98 | 350 94 A \Y
* 6195 111.64 - - 97.4 355 12.76 | 34.02 | 350 94 P \%
* 6195 103.95 - - 89.71 355 12.76 | 34.02 | 350 94 A \%
\%
\%
5868.2 51.34 -36.86 88.2 37.49 35.14 12.68 | 33.97 | 298 182 P H
5900 43.36 -24.84 68.2 29.45 35.2 12.68 | 33.97 | 298 182 A H
* 6415 107.97 - - 93.07 35.67 13.28 | 34.05 | 298 182 P H
* 6415 100.03 - - 85.13 35.67 13.28 | 34.05 | 298 182 A H
H

802.11a
H

CH 93

5851.4 53.92 -34.28 88.2 40.18 351 12.6 33.96 | 105 296 P \%

6415MHz
5897 43.22 -24.98 68.2 29.32 35.19 12.68 | 33.97 | 105 296 A \
* 6415 109.86 - - 94.96 35.67 13.28 | 34.05 | 105 296 P \%
* 6415 101.54 - - 86.64 35.67 13.28 | 34.05 | 105 296 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11910 47.14 -26.86 74 45.66 38.62 19.52 | 56.66 - - P H
17865 49.72 | -24.28 74 40.62 41.4 23.36 | 55.66 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 46.41 -27.59 74 44.93 38.62 19.52 | 56.66 - - P \%
5955MHz
17865 60.05 -13.95 74 50.95 41.4 23.36 | 55.66 100 120 \%
17865 49.2 -4.8 54 40.1 41.4 23.36 | 55.66 100 120 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C3 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
12390 47.19 -26.81 74 44.88 39.09 19.87 | 56.65 - - P H
18585 52.08 |-21.92 74 63.04 37.54 11.22 | 59.72 | 150 | 296 P | H
18585 43.07 -10.93 54 54.03 37.54 11.22 59.72 150 296 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 47.39 |-26.61 74 45.08 39.09 19.87 | 56.65 - - P |V
6195MHz
18585 59.74 -14.26 74 70.7 37.54 11.22 59.72 150 300 \%
18585 49.58 -4.42 54 60.54 37.54 11.22 59.72 150 300 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C4 of C50

FAX : 886-3-328-4978
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 48.3 -39.9 88.2 46.11 39.23 20.15 | 57.19 - - P H
19245 51.86 -22.14 74 64.36 37.9 9.4 59.8 150 295 P
19245 42.92 -11.08 54 55.42 37.9 9.4 59.8 150 295 A
802.11a
CH 93
12830 48.45 -39.75 88.2 46.26 39.23 20.15 | 57.19 - - P
6415MHz
19245 59.4 -14.6 74 71.9 37.9 9.4 59.8 150 285
19245 50.86 -3.14 54 63.36 37.9 9.4 59.8 150 285 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C5 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5920.34 64.87 -23.33 88.2 50.9 35.2 12.75 | 33.98 299 70 P H

5924.68 574 -10.8 68.2 43.43 35.2 12.75 33.98 299 70 A H

* 5955 109.28 - - 95.24 35.2 12.83 | 33.99 299 70 P H

* 5955 102.05 - - 88.01 35.2 12.83 | 33.99 299 70 A H

802.11be H
EHT20 Full H
CHO1 5924.82 72 -16.2 88.2 58.03 35.2 12.75 | 33.98 400 354 P \%
5955MHz 5924.68 60.11 -8.09 68.2 46.14 35.2 12.75 | 3398 | 400 | 354 | A |V
* 5955 110.56 - - 96.52 35.2 12.83 | 33.99 400 354 P \%

* 5955 104.02 - - 89.98 35.2 12.83 | 33.99 400 354 A \%

\%

\%

5921 52.37 -35.83 88.2 38.4 35.2 12.75 | 33.98 100 116 P H

5885 43.87 -24.33 68.2 29.99 35.17 12.68 | 33.97 100 116 A H

* 6195 107.92 - - 93.68 355 12.76 34.02 100 116 P H

* 6195 100.66 - - 86.42 35.5 12.76 34.02 100 116 A H

802.11be H
EHT20 Full H
CH 49 5882 52.14 -36.06 88.2 38.27 35.16 12.68 | 33.97 100 239 P \Y,
6195MHz 5909 4335 |-24.85 68.2 29.38 35.2 12,75 | 3398 | 100 | 239 | A | V
* 6195 108.71 - - 94.47 35.5 12.76 34.02 100 239 P Vv

* 6195 101.74 - - 87.5 35.5 12.76 34.02 100 239 A \%

\%

\%

TEL : 886-3-327-3456 Page Number : C6 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5837.6 51.45 -36.75 88.2 37.71 35.1 12.6 33.96 366 180 P H
5889.8 43.26 -24.94 68.2 29.37 35.18 12.68 | 33.97 | 366 | 180 A H
* 6415 106.96 - - 92.06 35.67 13.28 34.05 366 180 P H
* 6415 99.88 - - 84.98 35.67 13.28 34.05 366 180 A H
802.11be H
EHT20 Full H
CH 93 5861 52.66 -35.54 88.2 38.82 35.12 12.68 | 33.96 | 100 | 288 P \Y
6415MHz 5917.4 43.38 -24.82 68.2 29.41 35.2 12.75 33.98 100 288 A \Y
* 6415 108.49 - - 93.59 35.67 13.28 | 34.05 | 100 | 288 P \Y
* 6415 99.86 - - 84.96 35.67 13.28 | 34.05 | 100 | 288 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7 of C50

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 46.83 -27.17 74 45.35 38.62 19.52 56.66 - - P H
17865 53.98 |-20.02 74 44.88 414 23.36 | 55.66 | 306 64 P H
17865 43.53 -10.47 54 34.43 41.4 23.36 55.66 306 64 A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CHO1 11910 46.81 -27.19 74 45.33 38.62 19.52 56.66 - - P \%
5955MHz 17865 57.66 |-16.34 74 48.56 41.4 23.36 | 55.66 | 100 | 35 %
17865 47.24 -6.76 54 38.14 41.4 23.36 | 55.66 | 100 35 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C8 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 47.89 -26.11 74 45.58 39.09 19.87 56.65 - - P H
18585 53.01 |-20.99 74 63.97 37.54 11.22 | 59.72 | 150 | 300 P H
18585 42.81 -11.19 54 53.77 37.54 11.22 59.72 150 300 A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 49 12390 48.02 -25.98 74 45.71 39.09 19.87 | 56.65 - - P |V
6195MHz 18585 56.88 | -17.12 74 67.84 | 3754 | 11.22 | 59.72 | 150 | 141 Y
18585 44.83 -9.17 54 55.79 37.54 11.22 59.72 150 141 A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C9 of C50
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12830 47.82 | -40.38 88.2 4563 | 39.23 | 20.15 | 57.19 - - P | H
19245 50.17 |-23.83 74 62.67 37.9 9.4 59.8 | 150 | 277 | P
19245 39.7 -14.3 54 52.2 37.9 9.4 59.8 | 150 | 277 | A
802.11be
EHT20 Full
CH 93 12830 48.8 -39.4 88.2 46.61 | 39.23 | 20.15 | 57.19 . . P
6415MHz 19245 56.21 | -17.79 74 68.71 37.9 9.4 59.8 150 | 291
19245 4529 | -8.71 54 57.79 37.9 9.4 59.8 | 150 | 291 | A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C10 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5925 75.01 -13.19 88.2 61.04 35.2 12.75 | 33.98 100 118 P H

5925 65.21 -2.99 68.2 51.24 35.2 12.75 33.98 100 118 A H

* 5965 107.39 - - 93.35 35.2 12.83 | 33.99 100 118 P H

* 5965 99.42 - - 85.38 35.2 12.83 | 33.99 100 118 A H

802.11be H
EHT40 Full H
CHO03 5925 74.64 -13.56 88.2 60.67 35.2 12.75 | 33.98 400 0 P \%
5965MHz 5925 65.98 | -2.22 68.2 52.01 35.2 12.75 | 33.98 | 400 0 AV
* 5965 107.02 - - 92.98 35.2 12.83 | 33.99 400 0 P \%

* 5965 99.74 - - 85.7 35.2 12.83 | 33.99 400 0 A \%

\%

\%

5868.2 51.75 -36.45 88.2 37.9 35.14 12.68 | 33.97 100 116 P H

5921.6 44.15 -24.05 68.2 30.18 35.2 12.75 | 33.98 100 116 A H

* 6205 104.24 - - 89.99 35.51 12.76 34.02 100 116 P H

* 6205 96.92 - - 82.67 35.51 12.76 34.02 100 116 A H

802.11be H
EHT40 Full H
CH51 5876.6 51.95 -36.25 88.2 38.09 35.15 12.68 | 33.97 100 239 P \Y,
6205MHz 5907.8 4352 | -24.68 68.2 29.55 35.2 12,75 | 3398 | 100 | 239 | A | V
* 6205 106.57 - - 92.32 35.51 12.76 34.02 100 239 P Vv

* 6205 97.94 - - 83.69 35.51 12.76 34.02 100 239 A \%

\%

\%

TEL : 886-3-327-3456 Page Number : C11 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5886.8 52.2 -36 88.2 38.32 35.17 12.68 33.97 100 189 P H
5904.8 43.52 -24.68 68.2 29.55 35.2 12.75 | 33.98 | 100 | 189 A H
* 6405 101.4 - - 86.48 35.69 13.28 34.05 100 189 P H
* 6405 94.26 - - 79.34 35.69 13.28 34.05 100 189 A H
802.11be H
EHT40 Full H
CHO91 5856.2 52.51 -35.69 88.2 38.76 35.11 12.6 33.96 | 106 | 296 P \Y
6405MHz 5900 43.39 -24.81 68.2 29.48 35.2 12.68 | 33.97 | 106 | 296 A |V
* 6405 103.25 - - 88.33 35.69 13.28 | 34.05 | 106 | 296 P \Y
* 6405 96.2 - - 81.28 35.69 13.28 | 34.05 | 106 | 296 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 46.14 -27.86 74 44.61 38.66 19.52 56.65 - - P H
17895 48.82 -25.18 74 39.72 414 23.36 | 55.66 - - P H
17895 39.21 -14.79 54 30.11 41.4 23.36 55.66 - - A H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CHO03 11930 45.82 -28.18 74 44.29 38.66 19.52 56.65 - - P \%
5965MHz 17895 49.89 | -24.11 74 40.79 41.4 23.36 | 55.66 - - %
17895 39.76 | -14.24 54 30.66 41.4 23.36 | 55.66 - - AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C13 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 46.87 -27.13 74 44.55 39.1 19.87 56.65 - - P H
18615 48.62 -25.38 74 59.54 37.58 11.22 59.72 150 299 P H
18615 36.64 -17.36 54 47.56 37.58 11.22 59.72 150 299 A H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH51 12410 46.98 -27.02 74 44.66 39.1 19.87 56.65 - - P \%
6205MHz 18615 51.5 -22.5 74 62.42 | 3758 | 11.22 | 59.72 | 150 | 300 v
18615 39.46 -14.54 54 50.38 37.58 11.22 59.72 150 300 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C14 of C50

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
12810 47.36 -40.84 88.2 45.19 39.21 20.12 57.16 - - P H
19215 45.82 -28.18 74 58.18 37.93 9.51 59.8 150 297 P
19215 35.09 -18.91 54 47.45 37.93 9.51 59.8 150 297 A
802.11be
EHT40 Full
CHO91 12810 47.71 -40.49 88.2 45.54 39.21 20.12 57.16 - - P
6405MHz 19215 52 -22 74 64.36 | 37.93 9.51 59.8 | 150 | 294
19215 40.1 -13.9 54 52.46 37.93 9.51 59.8 150 294 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C15 of C50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5906.44 75.83 -12.37 88.2 61.86 35.2 12.75 | 33.98 100 118 P H

5924.2 66.43 -1.77 68.2 52.46 35.2 12.75 33.98 100 118 A H

* 5985 106.33 - - 92.23 35.2 12.9 34 100 118 P H

* 5985 96.56 - - 82.46 35.2 12.9 34 100 118 A H

802.11be H
EHT80 Full H
CH 07 5922.92 73.36 -14.84 88.2 59.39 35.2 12.75 | 33.98 395 0 P \%
5985MHz 5924.68 64.65 | -3.55 68.2 50.68 35.2 12.75 | 33.98 | 395 0 AV
* 5985 104.86 - - 90.76 35.2 12.9 34 395 0 P \%

* 5985 96.89 - - 82.79 35.2 12.9 34 395 0 A \%

\%

\%

5914.4 51.96 -36.24 88.2 37.99 35.2 12.75 | 33.98 100 116 P H

5902.62 45.05 -23.15 68.2 31.07 35.2 12.75 33.97 100 116 A H

* 6225 101.86 - - 87.48 35.55 12.86 34.03 100 116 P H

* 6225 94.08 - - 79.7 35.55 12.86 34.03 100 116 A H

802.11be H
EHT80 Full H
CH 55 59125 53.25 -34.95 88.2 39.28 35.2 12.75 | 33.98 100 240 P \Y,
6225MHz 5903 44.6 -23.6 68.2 30.62 35.2 12,75 | 3397 | 100 | 240 | A | V
* 6225 104.19 - - 89.81 35.55 12.86 | 34.03 100 240 P \Y,

* 6225 95.33 - - 80.95 35.55 12.86 | 34.03 100 240 A \%

\%

\%

TEL : 886-3-327-3456 Page Number : C16 of C50

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5901.96 52.25 -35.95 88.2 38.27 35.2 12.75 33.97 370 180 P H
5912.04 44.33 -23.87 68.2 30.36 35.2 12.75 | 33.98 | 370 | 180 A H
* 6385 101.01 - - 86.08 35.7 13.28 34.05 370 180 P H
* 6385 93.96 - - 79.03 35.7 13.28 34.05 370 180 A H
802.11be H
EHT80 Full H
CH 87 5914.28 52.68 -35.52 88.2 38.71 35.2 12.75 | 33.98 | 100 | 288 P \Y
6385MHz 5924.36 4443 | -23.77| 68.2 30.46 35.2 12.75 | 3398 | 100 | 288 | A | V
* 6385 102.23 - - 87.3 35.7 13.28 | 34.05 | 100 | 288 P \Y
* 6385 94 - - 79.07 35.7 13.28 | 34.05 | 100 | 288 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 46.8 -27.2 74 45.11 38.74 19.56 56.61 - - P H
17955 49.56 -24.44 74 40.25 41.57 2341 55.67 - - P H
17955 40.43 -13.57 54 31.12 41.57 2341 55.67 - - A H
H
H
H
H
H
H
H
802.11be H
EHTS80 Full H
CH 07 11970 46.86 -27.14 74 45.17 38.74 19.56 56.61 - - P \%
5985MHz 17955 49.61 | -24.39 74 40.3 4157 | 23.41 | 55.67 - - %
17955 40.32 -13.68 54 31.01 41.57 23.41 55.67 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C18 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 46.76 -27.24 74 44.44 39.1 19.88 56.66 - - P H
18675 42.7 -31.3 74 53.77 37.68 10.99 59.74 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 55 12450 47.96 | -26.04 74 45.64 39.1 19.88 | 56.66 - - P |V
6225MHz 18675 48.79 |-25.21 74 59.86 | 37.68 | 10.99 | 59.74 | 150 | 298 v
18675 39.98 |-14.02 54 51.05 37.68 10.99 | 59.74 | 150 | 298 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C19 of C50

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |[(dBuV/m) (dB) [(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) | (cm) (deg) |(P/A)|(HIV)
12770 48.08 -40.12 88.2 45.86 39.23 20.09 57.1 - - P H
19155 40.61 -33.39 74 52.8 37.98 9.63 59.8 - - P
802.11be
EHT80 Full
CH 87 12770 48.46 -39.74 88.2 46.24 39.23 20.09 57.1 - - P
6385MHz 19155 50.52 |-23.48 74 62.71 37.98 9.63 59.8 | 150 | 292
19155 40.15 -13.85 54 52.34 37.98 9.63 59.8 150 292 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C20 of C50
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5914.28 74.88 -13.32 88.2 60.91 35.2 12.75 | 33.98 | 100 117 P H
5913.72 65.62 -2.58 68.2 51.65 35.2 12.75 33.98 100 117 A H
* 6025 101.44 - - 87.32 35.25 12.87 34 100 117 P H
* 6025 93.47 - - 79.35 35.25 12.87 34 100 117 A H
802.11be
H
EHT160
H
Full
c 5906.44 73.8 -14.4 88.2 59.83 35.2 12.75 | 33.98 | 394 0 P \Y
H 15
5917.08 65.96 -2.24 68.2 51.99 35.2 12.75 | 33.98 | 394 0 A |V
6025MHz
* 6025 103.96 - - 89.84 35.25 12.87 34 394 0 P \Y
* 6025 93.87 - - 79.75 35.25 12.87 34 394 0 A |V
\%
\%
5922.76 58.17 -30.03 88.2 44.2 35.2 12.75 | 33.98 | 100 116 P H
5923.32 50.9 -17.3 68.2 36.93 35.2 12.75 | 33.98 | 100 116 A H
* 6185 100.97 - - 86.73 355 12.76 34.02 100 116 P H
* 6185 91.89 - - 77.65 35.5 12.76 34.02 100 116 A H
802.11be H
EHT160 H
Full CH 47 5914.92 55.65 -32.55 88.2 41.68 35.2 12.75 33.98 100 241 P Vv
6185MHz 5923.88 49.12 | -19.08 68.2 35.15 35.2 12.75 | 3398 | 100 | 241 | A | V
* 6185 99.95 - - 85.71 35.5 12.76 34.02 100 241 P Vv
* 6185 92.1 - - 77.86 35.5 12.76 34.02 100 241 A \%
\%
\Y%
TEL : 886-3-327-3456 Page Number 1 C21 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5863.4 52.37 -35.83 88.2 38.52 35.13 12.68 33.96 369 180 P H
5904.28 44.59 -23.61 68.2 30.62 35.2 12.75 | 33.98 | 369 | 180 A H
* 6345 98.89 - - 84.06 35.69 13.18 34.04 369 180 P H
* 6345 91.13 - - 76.3 35.69 13.18 34.04 369 180 A H
802.11be H
EHT160 H
Full CH 79 5918.84 52.67 -35.53 88.2 38.7 35.2 12.75 | 33.98 | 100 | 242 P \Y
6345MHz 5893.08 44.65 |-2355| 68.2 30.75 | 3519 | 1268 | 3397 | 100 | 242 | A | V
* 6345 100.01 - - 85.18 35.69 13.18 | 34.04 | 100 | 242 P \Y
* 6345 91.8 - - 76.97 35.69 13.18 | 34.04 | 100 | 242 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C22 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12050 47.09 -26.91 74 45.15 38.9 19.63 | 56.59 - - P H
18075 41.4 -32.6 74 50.62 37.7 12.69 | 59.61 - - P H
H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
12050 46.71 -27.29 74 4477 38.9 19.63 | 56.59 - - P \%
CH 15
18075 42.24 -31.76 74 51.46 37.7 12.69 | 59.61 - - P \%
6025MHz
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C23 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 47.42 -26.58 74 45.16 39.07 19.84 56.65 - - P H
18555 39.48 -34.52 74 50.37 37.49 11.33 59.71 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 46.85 -27.15 74 44.59 39.07 19.84 56.65 - - P \%
6185MHz 18555 46.99 | -27.01 74 57.88 | 37.49 | 11.33 | 59.71 | 150 | 301 Y
18555 37.9 -16.1 54 48.79 37.49 11.33 59.71 150 301 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C24 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12690 47.88 -26.12 74 45.52 39.29 20.04 56.97 - - P H
19035 39.78 -34.22 74 51.54 38.07 9.97 59.8 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 79 12690 47.73 -26.27 74 45.37 39.29 20.04 56.97 - - P \%
6345MHz 19035 4243 | -31.57 74 54.19 | 38.07 9.97 59.8 | 150 | 293 Y
19035 32.6 -21.4 54 44.36 38.07 9.97 59.8 150 | 293 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz

WIFI 802.11a (Fundamental @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6535 107.23 - - 92.23 35.6 13.46 | 34.06 | 100 154 P H
* 6535 99.67 - - 84.67 35.6 13.46 | 34.06 | 100 154 P H
H
H
H
802.11a
H
CH 117
* 6535 110.83 - - 95.83 35.6 13.46 | 34.06 | 100 | 233 P \Y
6535MHz
* 6535 103.47 - - 88.47 35.6 13.46 | 34.06 | 100 | 233 A |V
\Y
\Y
\Y
\Y
* 6695 109.76 - - 94.4 35.69 13.74 | 34.07 | 100 118 P H
* 6695 101.65 - - 86.29 35.69 13.74 | 34.07 | 100 118 A H
H
H
H
802.11a
H
CH 149
* 6695 112.31 - - 96.95 35.69 13.74 | 34.07 | 100 | 226 P \Y
6695MHz
* 6695 104.75 - - 89.39 35.69 13.74 | 34.07 | 100 | 226 A |V
\Y
\%
\Y
\%
TEL : 886-3-327-3456 Page Number : C26 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6855 109.23 - - 93.63 35.7 13.97 | 34.07 | 100 207 P H
* 6855 101.38 - - 85.78 35.7 13.97 | 34.07 | 100 207 A H
H
H
H

802.11a
H

CH 181
* 6855 111.2 - - 95.6 35.7 13.97 | 34.07 | 109 | 355 P \%

6855MHz
* 6855 103.94 - - 88.34 35.7 13.97 | 34.07 | 109 | 355 A \Y
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C27 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13070 48.06 -40.14 88.2 46.14 39.13 20.33 | 57.54 - - P H
19605 54.5 -19.5 74 68.11 37.83 8.38 59.82 | 150 | 290 P | H
19605 44.77 -9.23 54 58.38 37.83 8.38 59.82 150 290 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 48.71 -39.49 88.2 46.79 39.13 20.33 | 57.54 - - P \%
6535MHz
19605 59.84 -14.16 74 73.45 37.83 8.38 59.82 150 209 \%
19605 50.78 -3.22 54 64.39 37.83 8.38 59.82 | 150 | 209 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C28 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 47.59 -26.41 74 45.87 39.01 20.64 | 57.93 - - P H
20085 53.64 |-20.36 74 68.73 37.57 7.26 59.92 | 150 | 279 P | H
20085 44.85 -9.15 54 59.94 37.57 7.26 59.92 150 279 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 51.16 -22.84 74 49.44 39.01 20.64 | 57.93 100 242 P \%
6695MHz
13390 43.67 |-10.33 54 41.95 39.01 20.64 | 57.93 | 100 | 242 | A | V
20085 59.27 -14.73 74 74.36 37.57 7.26 59.92 150 206 P \
20085 50.44 -3.56 54 65.53 37.57 7.26 59.92 | 150 | 206 | A | V
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C29 of C50

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13710 47.05 -41.15 88.2 45.14 38.79 20.94 | 57.82 - - P H
20565 50.04 -23.96 74 65.12 37.55 7.37 60 150 92 P
20565 42.68 -11.32 54 57.76 37.55 7.37 60 150 92 A
802.11a
CH 181
13710 47.75 -40.45 88.2 45.84 38.79 20.94 | 57.82 - - P
6855MHz
20565 58.18 -15.82 74 73.26 37.55 7.37 60 150 209
20565 48.94 -5.06 54 64.02 37.55 7.37 60 150 209 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C30 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Fundamental @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6535 106.83 - - 91.83 35.6 13.46 | 34.06 400 182 P H
* 6535 98.57 - - 83.57 35.6 13.46 34.06 400 182 A H
H
H
802.11be H
EHT20 Full H
CH 117 * 6535 110.57 - - 95.57 35.6 13.46 | 34.06 100 346 P \%
6535MHz | * 6535 101.24 - - 86.24 35.6 13.46 | 34.06 | 100 | 346 | A | V
\%
\%
\%
\%
* 6697.8 108.33 - - 92.96 35.7 13.74 | 34.07 100 114 P H
* 6695 100.47 - - 85.11 35.69 13.74 34.07 100 114 A H
H
H
802.11be H
EHT20 Full H
CH 149 * 6695 112.46 - - 97.1 35.69 13.74 34.07 100 352 P Vv
6695MHz | * 6695 103.49 - - 88.13 | 3569 | 13.74 | 3407 | 100 | 352 | A | V
Vv
\%
\%
\%

TEL : 886-3-327-3456 Page Number : C31 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 6855 108.91 - - 93.31 35.7 13.97 34.07 100 220 P H
* 6855 99.76 - - 84.16 35.7 13.97 | 34.07 | 100 | 220 A H
H
H
802.11be H
EHT20 Full H
CH 181 * 6855 112.73 - - 97.13 35.7 13.97 34.07 109 356 P \%
6855MHz * 6855 103.83 - - 88.23 35.7 13.97 | 34.07 | 109 | 356 A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C32 of C50

FAX

: 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 47.78 -40.42 88.2 45.86 39.13 20.33 57.54 - - P H
19605 51.14 |-22.86 74 64.75 37.83 8.38 59.82 | 150 | 356 P H
19605 40.52 -13.48 54 54.13 37.83 8.38 59.82 150 356 A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 117 13070 48.83 |-39.37 88.2 46.91 39.13 20.33 | 57.54 - - P |V
6535MHz 19605 56.84 | -17.16 74 70.45 | 37.83 8.38 | 59.82 | 150 | 201 %
19605 48.82 -5.18 54 62.43 37.83 8.38 59.82 | 150 | 201 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C33 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 46.97 -27.03 74 45.25 39.01 20.64 57.93 - - P H
20085 52.04 |-21.96 74 67.13 37.57 7.26 59.92 | 150 | 254 P H
20085 41.16 -12.84 54 56.25 37.57 7.26 59.92 150 254 A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 149 13390 48.75 -25.25 74 47.03 39.01 20.64 57.93 - - P \%
6695MHz 20085 60.53 | -13.47 74 75.62 | 37.57 726 | 59.92 | 150 | 206 v
20085 49.61 -4.39 54 64.7 37.57 7.26 59.92 150 206 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C34 of C50

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13710 46.61 |-41.59 88.2 44.7 38.79 | 20.94 | 57.82 - - P | H
20565 53.3 -20.7 74 68.38 | 37.55 7.37 60 150 | 89 P
20565 42.18 | -11.82 54 57.26 | 37.55 7.37 60 150 | 89 A
802.11be
EHT20 Full
CH 181 13710 47.05 |-41.15 88.2 4514 | 38.79 | 2094 | 57.82 . . P
6855MHz 20565 58.25 | -15.75 74 73.33 37.55 7.37 60 150 | 201
20565 4784 | -6.16 54 62.92 | 37.55 7.37 60 150 | 201 | A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C35 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Fundamental @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6565 102.36 - - 87.3 35.6 13.52 | 34.06 400 181 P H
* 6565 93.78 - - 78.72 35.6 13.52 34.06 400 181 A H
H
H
802.11be H
EHT40 Full H
CH 123 * 6565 108.57 - - 93.51 35.6 13.52 | 34.06 100 347 P \%
6565MHz | * 6565 98.58 - - 83.52 35.6 1352 | 34.06 | 100 | 347 | A | V
\%
\%
\%
\%
* 6685 104.32 - - 88.98 35.67 13.74 | 34.07 100 115 P H
* 6685 95.89 - - 80.55 35.67 13.74 | 34.07 100 115 A H
H
H
802.11be H
EHT40 Full H
CH 147 * 6685 108.35 - - 93.01 35.67 13.74 | 34.07 100 351 P \Y,
6685MHz | * 6685 99.78 - - 84.44 | 3567 | 13.74 | 3407 | 100 | 351 | A | V
Vv
\%
\%
\%

TEL : 886-3-327-3456 Page Number : C36 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 6845 104.81 - - 89.21 35.7 13.97 34.07 100 215 P H
* 6845 95.84 - - 80.24 35.7 13.97 34.07 100 215 A H
H
H
802.11be H
EHT40 Full H
CH 179 * 6845 108.91 - - 93.31 35.7 13.97 | 34.07 | 100 | 356 P \Y
6845MHz * 6845 100.13 - - 84.53 35.7 13.97 | 34.07 | 100 | 356 A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C37 of C50

FAX

: 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 48.12 -40.08 88.2 46.31 39.07 20.36 57.62 - - P H
19695 47.59 -26.41 74 61.35 37.93 8.15 59.84 150 349 P H
19695 37.34 -16.66 54 51.1 37.93 8.15 59.84 150 349 A H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 123 13130 48.37 |-39.83 88.2 46.56 39.07 20.36 | 57.62 - - P |V
6565MHz 19695 54.89 |-19.11 74 68.65 | 37.93 8.15 | 59.84 | 150 | 202 %
19695 44.77 -9.23 54 58.53 37.93 8.15 59.84 | 150 | 202 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C38 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 46.26 -27.74 74 44.53 39.03 20.6 57.9 - - P H
20055 49.45 -24.55 74 64.63 37.48 7.25 59.91 150 265 P H
20055 36.83 -17.17 54 52.01 37.48 7.25 59.91 150 265 A H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 147 13370 46.57 -27.43 74 44.84 39.03 20.6 57.9 - - P \%
6685MHz 20055 54.08 | -19.92 74 69.26 | 37.48 725 | 59.91 | 150 | 205 v
20055 45.12 -8.88 54 60.3 37.48 7.25 59.91 | 150 | 205 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C39 of C50

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13690 47.33 | -40.87 88.2 4548 | 38.79 20.9 | 57.84 - - P | H
20535 48.61 |-25.39 74 63.72 | 37.53 7.36 60 150 | 284 | P
20535 38.37 |-15.63 54 53.48 | 37.53 7.36 60 150 | 284 | A
802.11be
EHT40 Full
CH 179 13690 46.73 | -41.47 88.2 4488 | 38.79 20.9 | 57.84 . . P
6845MHz 20535 55.55 | -18.45 74 70.66 37.53 7.36 60 150 | 201
20535 4461 | -9.39 54 59.72 | 37.53 7.36 60 150 | 201 | A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C40 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Fundamental @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6625 101.22 - - 86.03 35.6 13.66 | 34.07 100 117 P H
* 6625 92.38 - - 77.19 35.6 13.66 34.07 100 117 A H
H
H
802.11be H
EHT80 Full H
CH 135 * 6625 104.21 - - 89.02 35.6 13.66 | 34.07 106 350 P \%
6625MHz * 6625 96.02 - - 80.83 35.6 13.66 | 34.07 106 350 A \%
\%
\%
\%
\%
* 6705 102.07 - - 86.62 35.7 13.82 | 34.07 100 115 P H
* 6705 93.34 - - 77.89 35.7 13.82 34.07 100 115 A H
H
H
802.11be H
EHT80 Full H
CH 151 * 6705 105.57 - - 90.12 35.7 13.82 | 34.07 100 350 P \Y,
6705MHz | =+ 6705 96.63 - - 81.18 35.7 13.82 | 34.07 | 100 | 350 | A | V
Vv
\%
\%
\%

TEL : 886-3-327-3456 Page Number : C41 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 6785 101.1 - - 85.49 35.7 13.98 34.07 100 115 P H
* 6785 92.68 - - 77.07 35.7 13.98 34.07 100 115 A H
H
H
802.11be H
EHT80 Full H
CH 167 * 6785 105.72 - - 90.11 35.7 13.98 34.07 102 352 P \%
6785MHz |« 6785 96.78 - - 81.17 35.7 13.98 | 34.07 | 102 | 352 | A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C42 of C50

FAX

: 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 48.51 -25.49 74 46.74 39.05 20.48 57.76 - - P H
19875 42.15 -31.85 74 56.8 37.65 7.58 59.88 150 357 P H
19875 33.38 -20.62 54 48.03 37.65 7.58 59.88 150 357 A H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 135 13250 47.21 -26.79 74 45.44 39.05 20.48 57.76 - - P \%
6625MHz 19875 53.08 | -20.92 74 67.73 | 37.65 758 | 59.88 | 150 | 206 %
19875 40.77 |-13.23 54 55.42 37.65 7.58 59.88 | 150 | 206 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C43 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 46.88 -41.32 88.2 45.2 38.99 20.64 57.95 - - P H
20115 43.87 -30.13 74 58.85 37.67 7.27 59.92 150 285 P H
20115 34.08 -19.92 54 49.06 37.67 7.27 59.92 150 285 A H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 151 13410 46.9 -41.3 88.2 45.22 38.99 20.64 | 57.95 - - P |V
6705MHz 20115 51.32 | -22.68 74 66.3 37.67 7.27 | 59.92 | 150 | 205 v
20115 41.37 -12.63 54 56.35 37.67 7.27 59.92 150 205 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C44 of C50

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13570 46.63 | -41.57 88.2 4506 | 38.76 | 20.79 | 57.98 - - P | H
20355 4543 | -28.57 74 60.22 | 37.85 7.33 | 59.97 | 150 | 284 | P
20355 36.14 |-17.86 54 50.93 | 37.85 7.33 | 59.97 | 150 | 284 | A
802.11be
EHTS0 Full
CH 167 13570 46.35 |-41.85 88.2 4478 | 38.76 | 20.79 | 57.98 . . P
6785MHz 20355 52.6 -21.4 74 67.39 37.85 7.33 | 59.97 | 150 | 204
20355 41.63 |-12.37 54 56.42 | 37.85 7.33 | 59.97 | 150 | 204 | A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number 1 C45 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6665 98.17 - - 82.87 35.63 13.74 | 34.07 | 100 | 116 P H
* 6665 90.08 - - 74.78 35.63 13.74 34.07 100 116 A H
H
H
802.11be H
EHT160 H
Full CH 143 = 6665 103.05 - - 87.75 35.63 13.74 | 34.07 | 100 | 349 P |V
6665MHz | * 6665 93.25 - - 7795 | 3563 | 13.74 | 3407 | 100 | 349 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C46 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13330 47.14 -26.86 74 45.37 39.07 20.56 57.86 - - P H
19995 40.28 -33.72 74 55.63 37.31 7.24 59.9 150 | 268 P H
19995 32.16 -21.84 54 47.51 37.31 7.24 59.9 150 268 A H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 143 13330 47.32 -26.68 74 45.55 39.07 20.56 | 57.86 - - P \Y
6665MHz 19995 4551 | -28.49 74 60.86 | 37.31 7.24 59.9 | 150 | 203 %
19995 35.35 -18.65 54 50.7 37.31 7.24 59.9 150 | 203 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C47 of C50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Emission below 1GHz

WIFI 802.11be EHT80 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
68.34 2379 |-16.21 40 39.9 121 1.68 29.89 - - P H
98.31 30.76 -12.74 43.5 43.28 15.79 1.7 30.01 - - P H
209.28 2463 |-18.87 43.5 37.06 15.12 247 30.02 - - P H
776.7 30.39 |-15.61 46 27.33 27.91 4.8 29.65 - - P H
843.2 31.91 -14.09 46 27.47 28.67 51 29.33 - - P H
956.6 33.58 |-12.42 46 26.41 30.46 5.51 28.8 - - P H
H
H
H
H
H

802.11be
H

EHT80 Full
L 35.13 32.52 -7.48 40 39.17 21.93 141 29.99 - - P \%
48.09 31.71 -8.29 40 45.16 15.18 1.45 30.08 - - P \Y,
97.5 26.54 -16.96 43.5 39.21 15.64 1.7 30.01 - - P \%
741.7 29.96 -16.04 46 27.42 27.49 4.78 29.73 - - P \%
842.5 31.5 -14.5 46 27.11 28.62 51 29.33 - - P \Y,
955.9 33.55 -12.45 46 26.42 30.42 5.51 28.8 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 C49 of C50
FAX : 886-3-328-4978
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Report No. : FR2D0208-01G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

3+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5925 5545 | -32.75| 882 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)

= -32.75(dB)

For Average Limit @ 5925MHz:
1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)

= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Radiated Spurious Emission Plots

. Temperature : 2.3~26.1°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : [43.5~68.1%
TEL : 886-3-327-3456 Page Number : D1 of D73

FAX : 886-3-328-4978
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz
3+4 Vertical
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O s O
w [T T
o B
oy I yosbriabt bt w0 iR sl
100 400 gyt
]
T a S
e AT A P ATS
Peak
o
p VWW
80.0| K 80.0|
v AL e
. o v
PR 888 - 00| e s
30.0| !n.o*"""‘/,
B e
PR R

+RBW:1000.000KHz VEW:1.000KHZ SWT:AUto

Avg.
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CH49 6195MHz
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CH49 6195MHz
3+4 Vertical Fundamental
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CH93 6415MHz
3+4 Horizontal Fundamental
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WIFI
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Band 5 5925~6425MHz

WIFI 802.11be EHT20 Full (Band Edge @ 3m)
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Band 5 5925~6425MHz Band Edge @ 3m
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

3+4 Vertical Fundamental
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CH49 6195MHz
3+4 Horizontal Fundamental
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH93 6415MHz
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Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO3 5965MHz
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH91 6405MHz

3+4

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2023.05.08

5900, 5000, 5100, 5200,
Frequency (Hz)
+03CHO7-HY

+PEAK_BE(UNII)_GE 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUtD

300, 425

Avg.

A (@BuVim)

Date: 20230508

5100, 5200, 300, 5425
Frequency (MH2)

+03CHO7-HY
+AVG_BE(UNI)_6E 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KH2 VBW:L000KHz SWTAuto
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o
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RIS el i O
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10d
T T oo oo,
Froquony (i)
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2o
1304
1204
10
1004
s0d
s0d
70d
s0d | |
s0d
00| PR £
JD.HM
204
104
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Condiion : AVG(UNI_GE 3m HF_ANT_00075562 VERTICAL

+RBW:1000.000KHz VEW:1.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

3+4

Horizontal

Fundamental

A (@Buvim)

Date: 2023-05.08

700 b
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el (dBuVim)
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Freauency (WHz) Frequency (H)
site - 03cHoO7-HY site <03cH07-HY
Condition  PEAK_BE(UNI)_GE 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII_GE 3m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWTiAUto +RBW:1000,000KHz VEW:3000.000KHz SWTiAuto
) @B Date: 2023.05.08 el GBuvim) Date: 2023.05.08
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1000 1004
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 RBW:1000.000KH VBW:3,000KHz SWT:AUto  RBW:1000,000KHz VEW2.000KHz SWTiAuto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT80 Full CHO7 5985MHz
3+4 Vertical Fundamental
1009 bbb o b 1000] !
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH55 6225MHz

3+4

Horizontal

Fundamental

Avg.
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+RBW/:1000.000KHz VEW:3.000KHZ SWT:AUt0
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH55 6225MHz

3+4

Vertical

Fundamental

1 (@BuVim) Date: 2023.05.08
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+ REW:1000.000KHz VBW:3.000KHZ SWT:AUto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH87 6385MHz

3+4

Horizontal Fundamental

Avg.
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+RBW/:1000.000KHz VEW:3.000KHZ SWT:AUt0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH87 6385MHz

3+4 Vertical

Fundamental

1000 " 1000 3
900] [ 904 leAk .6 |
i [-HH Y
bl M RS o R
v s0.0) o b
40.0| AD-UM
o
e e R AT i
Peak
90.0| ’“""’W 90.0|
600 600] I ] L
ad I v et 1
30.0| m.n”""""‘//w’
O

Avg.

+RBW:1000.000KHz VEW:3.000KHZ SWT:AUt0

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.: FR2D0208-01G

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

3+4

Horizontal

Fundamental

A (@Buvim) Date: 2023.05.09

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR2D0208-01G

) @Bovim) Date: 20230508 vl (@Buvim) Date: 20230509
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1200 1200
110l 100
1000 1004
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Froquency () roquency (i)
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Condition  PEAK_BE(UNI_GE 3m HE_ANT_00075962 VERTICAL Conditon  PEAK(UNII_GE 3m HE_ANT_00075562 VERTICAL
 RBWEL00D.000KHz VBW3000.000KHE SWTAUto RBWE1000.000KH VBW:3000.000KHz SWTAUL
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 RBW1000.000KHz VBW:3.000KH2 SWT:AUt  RBVIS1000.000KHz VEW3.000KH2 SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

3+4

Horizontal

Fundamental

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

3+4

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
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2 SWTAto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal

Fundamental
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) @Bovim) Date: 20230509 2 Oate:2022.0509
1300 1300
1200 1200
104 o)
1000 1004
|
a0l 504
300 P - 904
o0 70 o, e
a0

785 E E 5100 200
Frequency (HHz)
site +03CHO7-HY
+AVG_BE(UNI)_6E 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KH2 VBW:3.000KHz SWTAuto

Avg.

5300, 6345

P B
400 o

m_w,,,_/‘w

o TN el e — Jv

L

200)
100
000 2000, 3000, 4000, o0, 5000, 7200
Froquency (MHz)
site +03CHO7-HY
Condition + AVG(UNII)_6E 3m HF_ANT_00075962 HORIZONTAL

+RBW/:1000.000KHz VEW:3.000KHZ SWT:AUt0

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH79 6345MHz

3+4

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHZ SWT:Auto

+ AVG(UNII)_GE 3m HF_ANT_00075962 VERTICAL
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

3+4 Horizontal Vertical

Date: 2023-05.08

Date: 20230508
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Peak

Avg.

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

3+4 Horizontal Vertical

Date: 2023.05.08 ) (@Buim) Date: 2023.05.08
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Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

3+4 Horizontal Vertical
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Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

3+4 Horizontal Vertical
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Condition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz

3+4 Horizontal Vertical

Date: 2023.05.11 A (@Bavim) Date: 2023.05-10
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Condition + PEAK(UNII_GE 1m SHE-EHF_9170251 HORIZONTAL

Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH93 6415MHz

3+4 Horizontal Vertical
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Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.
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samonias. FCC RADIO TEST REPORT

Report No

.: FR2D0208-01G

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz
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Horizontal

Vertical

Peak

Avg.
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH51 6205MHz

3+4 Horizontal Vertical
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Conditon  PEAK(UNI)_GE 1 SHF-EHF 9170251 HORIZONTAL

Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.
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FAX : 886-3-328-4978

Page Number : D39 of D73



samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH91 6405MHz
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Froquency (1Hz) requoncy (MHz)

site +03CHO7-HY

site +03CHO7-HY
Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL

Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CHO7 5985MHz
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Condition + PEAK(UNII)_6E 1m SHE-EHF_3170251 HORIZONTAL

Peak

Avg.

TEL : 886-3-327-3456
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH55 6225MHz

3+4 Horizontal Vertical
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Froquency (1Hz) requoncy (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH87 6385MHz
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Froquency (1Hz) requoncy (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

3+4 Horizontal Vertical
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Frequency (MHz) Frequency (W)
site £03CHO7-HY

site
Condition + PEAK(UNII)_6E 1m SHE-EHF_S170251 HORIZONTAL

Condition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH47 6185MHz

3+4 Horizontal Vertical
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TEL : 886-3-327-3456
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical

Date: 2023.05.11 ) (@Buim)
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Froquency (1Hz) requoncy (MHz)

site +03CHO7-HY

site +03CHO7-HY
Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL

Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz

WIFI 802.11a (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m
ANT 802.11a CH117 6535MHz
3+4 Horizontal Vertical
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11a CH149 6695MHz

3+4 Horizontal Vertical
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+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto +RBW:1000.000KHz VEW:1.000KHZ SWT:AUt

Avg.

TEL : 886-3-327-3456
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11a CH181 6855MHz

3+4 Horizontal Vertical

1 (@BuVim)

Date: 20230508 v (@B Date:2023.0508
1300 1300
1200 1200
110l 00
1000 1004
a0 pearunby o 504 peacuily e
s LT e e T =]
109 70
a0 o0l
500 SRR —————TE L 500 e s )
1o AT T, S———
209 204
200 20
100 10
0 7000, 5000, 000 G000, 7200 o0 7000 E 000, w000, 7200
Froauency () requency ()
oacor Y socHorHy
Condition  PEAK(UNI_GE 3m HE_ANT_00075562 HORIZONTAL Condition  PEAK(UNI)_GE 3m HF_ANT_00075562 VERTICAL
 RBWEL000.000KHz VW:2000.000KHz SWTAUt  RBW:1000.000KH2 VBW:3000.000KHE SWT:AUt
Peak
) @Bovim) oate: 20230508 2 Oate:2022.0508
1300 1300
1200 1200
1100 o)
1000 1004
309 504
309 504
709 e, e 709 sl e
60 I 60 I l L
109 4 104 e
0ot sogerme
209 200
100 10
T 7000, 3000, 000 G000, 7200 o6 7500 ET 00, ED w00, 7200
roauency (W) requency (i)
site oacHor-HY sie oacHorHy
Condition  AVG(UNII_GE 3m HE_ANT_00075962 HORIZONTAL Condition +AVG(UNI)_6E 3m HF_ANT_00075562 VERTICAL
 RBW1000,000KHz VW:L30OKHZ SWT:AUt

+RBW:1000.000KHz VEW:1.000KHZ SWT:AUt

Avg.
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Page Number : D49 of D73
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Fundamental @ 3m)

WIFI

Band 7 6525~6875MHz Fundamental @ 3m

ANT

802.11be EHT20 Full CH117 6535MHz
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Vertical
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz

3+4 Horizontal Vertical
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT20 Full CH181 6855MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Fundamental @ 3m)

WIFI

Band 7 6525~6875MHz Fundamental @ 3m

ANT

802.11be EHT40 Full CH123 6565MHz

3+4
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Vertical
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz

3+4 Horizontal Vertical
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT40 Full CH179 6845MHz

3+4 Horizontal Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Fundamental @ 3m)

WIFI

Band 7 6525~6875MHz Fundamental @ 3m

ANT
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT80 Full CH151 6705MHz
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT80 Full CH167 6785MHz
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Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI

Band 7 6525~6875MHz Fundamental @ 3m

ANT

802.11be EHT160 Full CH143 6665MHz

3+4 Horizontal

Vertical

A (@Buvim)

Date: 2023-05.09

sod
100.0| 1 100.0|
LT ] wl LU I
60.0| 60.0/ W‘j
500 S N A b e 500 . et
mM 00
s
g
e oo e s s
Peak
wd

S T T

i ——
PSR

/M

+ AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
RBW:1000,000KHz VBW:3.000KHz SWT:Auto.

Avg

400) e I
sogpeerea"]
200
100
000 2000, 3000, 3000, 5000, 7200
Frequency (MHz)
site +03CHO7-HY
Conditi

600]

400

AU

——
o

=

[ O

200)
100
000 200, 3000, 4000, 5000, 5000, 7200
Frequency (MHz)
site £03CHO7-HY
Condition £ AVG(UNII)_GE 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VEW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D59 of D73



samonias. FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)
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Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH181 6855MHz
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Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH117 6535MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH181 6855MHz
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Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH123 6565MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH179 6845MHz
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Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH135 6625MHz

3+4 Horizontal Vertical

m T

o A e s o | [ R e O e 1

o T T O e e ST T e
!

s0n—5 —= 1 50

7 o

400) et A 400} e e i

H2)
site +03CHO7-HY site
Condition + PEAK(UNII)_6E 1m SHF-EHF_9170251 HORIZONTAL Condition

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000. 36000, 40000
requency (MHz)

+03CHO7-HY
+ PEAK(UNII)_GE 1m SHF-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D69 of D73



samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH151 6705MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH167 6785MHz
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Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH143 6665MHz
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band

Cycle(%)

Duty

T(us) 1/T(kHz) |VBW Setting

3+4 6GHz 802.11a

93.44 1425 0.70 1kHz

3+4 6GHz 802.11be EHT20 Full RU

96.03 2420 0.41 1kHz

3+4 6GHz 802.11be EHT40 Full RU

92.57 1245 0.80 1kHz

3+4 6GHz 802.11be EHT80 Full RU

90.73 969 1.03 3kHz

3+4 6GHz 802.11be EHT160 Full RU

86.48 633 1.58 3kHz
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<For Conducted test>

Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4 6GHz 802.11a for Ant 3 93.46 1430 0.29
3+4 6GHz 802.11a for Ant 4 93.46 1430 0.29
3+4 6GHz 802.11be EHT20 Full RU for Ant 3 96.03 2420 0.18
3+4 6GHz 802.11be EHT20 Full RU for Ant 4 96.02 2410 0.18
3+4 6GHz 802.11be EHT20 26 RU for Ant 3 89.47 850 0.48
3+4 6GHz 802.11be EHT20 26 RU for Ant 4 90.43 850 0.44
3+4 6GHz 802.11be EHT20 52 RU for Ant 3 88.51 770 0.53
3+4 6GHz 802.11be EHT20 52 RU for Ant 4 88.51 770 0.53
3+4 6GHz 802.11be EHT20 106 RU for Ant 3 87.34 690 0.59
3+4 6GHz 802.11be EHT20 106 RU for Ant 4 88.61 700 0.53
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 3 94.62 1760 0.24
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 4 94.62 1760 0.24
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 3 91.23 1040 0.40
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 4 91.23 1040 0.40
3+4 6GHz 802.11be EHT40 Full RU for Ant 3 92.54 1240 0.34
3+4 6GHz 802.11be EHT40 Full RU for Ant 4 92.59 1250 0.33
3+4 6GHz 802.11be EHT80 Full RU for Ant 3 90.65 970 0.43
3+4 6GHz 802.11be EHT80 Full RU for Ant 4 90.57 960 0.43
3+4 6GHz 802.11be EHT80 Puncture 20RUS for Ant 3 92.96 1320 0.32
3+4 6GHz 802.11be EHT80 Puncture 20RU8 for Ant 4 92.96 1320 0.32
3+4 6GHz 802.11be EHT160 Full RU for Ant 3 87.67 640 0.57
3+4 6GHz 802.11be EHT160 Full RU for Ant 4 86.30 630 0.64
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant 3| 87.80 720 0.56
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant4| 87.80 720 0.56
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 3 89.25 830 0.49
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 4 89.25 830 0.49
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MIMO <Ant. 3>

Spectrum “‘? Spectrum “‘?
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20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
@17k Max
Mi[1] 15.35 dBm)| Mi[1] 15.35 dBm)|
ok J IR 5 Ju04000 ms i Lovsi - : " 2 ke Lotanams
bt L R HIrh e ﬁ%l i (I e B . M A i “‘7“?".’*1
1.43000 ms| 2.42000 g
10 d
0 dam 0 dam
-10 dem -10 dem
-20 dém—- -20 dam.
-30 dem -30 dem
-40 dem -40 dem
-50 deém -50 deém
-60 dem -60 dem
CF 5.955 GHz 1001 pts 1.0ms/ J || cF 5.955 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 4.01 ms 15.35 dBm [ 1 4.94 ms 15.35 dBm
p2| M1 1 1.43 ms 4.02 dg p2| M1 1 2.42 ms 2.75 dg
D3 M1 1 1.53 ms 0.19 da D3 M1 1 2.52 ms 0.28 da
[ il ] Ready Ready P
Dat MAR.2023 2
Spectrum 2
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 37.30 dbm  Offset 27,30 d @ RBW 10 MHz
Att 20 B @ SWT 10ms @ VBW 10 MHz o att 20 B @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
. mi[1] 16.10 dBm| mMi[1] 16.83 dBm|
?pgxh.\vuw g |Rbrslaniie BHA-RALY MR Hetpbe) At Mﬂﬂ Pt Inmwnm—.ﬁw 30dB 4.59000 ms|
| ¥ ] D2[1] 7./1B dB Frrdags] b i Py ooy et R A8 DRA] ety [t il Ry
85000 ps| ||| 2 e | ! / | 770.00))fs|
od F
dem f
10 dém: | o gem
20 dam: ’ ) f h e dem
30 dem 0 dem ¢ ¢
-30 deém.
-40 dam:
0 o -40 dBm
50 den -50 dBm
-60 dBm
CF 5.946346 GHz 1001 pts 1.0ms/ | ||[CF 5.946664 GHz 1001 pts 1.0ms/
arker arker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
11 1 3.88 ms 16.10 dém 11 1 4.59 ms 16.83 dém
p2| M1 1 850.0 ps 7.8 d2 p2| M1 1 770.0 ps 6.76 d2
D3 M1 1 950.0 ps 0.11 d& D3 M1 1 870.0 ps -0.42 d&
Date: 11.APR.2023 10:00:0 Date: 11.APR.2023 10:26:5:
TEL : 886-3-327-3456 Page Number : E4 of E11

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

802.11be EHT20 106 RU

802.11be EHT20 MRU 52T+26T70

Spectrum  # “é] Sp um “é]
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20dB @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
b2 MI[1] 19.12 dbm| MI[1] 17.28 dbm|
i | (N (AR ey sy Pl (T et ﬁm,m e s DI oo A it B2 MU A A Iy A AT -
o411 [ 5.77 df od Y 2[1] 3
90.00 i . 1.760
Bm-
HBm 1P dem
dam 20 dem: - -
-30 dém -30 dém
-40 dem: -40 dam:
50 dBm 50 dBm
-60 dem -60 dem
GF 5.950803 GHz 1001 pts 1.0ms/ GF 5.94814 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.44 ms 18.12 dém 11 1 3.11 ms 17.28 dém
D2 M1 1 690.0 ps 577 d8 D2 M1 1 1.76 ms 3.25 d8
D3 M1 1 790.0 ps -0.08 d& D3 M1 1 1.86 ms -0.52 d&
11
“é] Spectrum “é]
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20dB @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
B MI[1] 17.62 dbm| MI[1] 16.00 dbm|
> | bl . e b - . . g - 2
i Mot B Ll ket | }'“ ottt o s Ww«l, N | Fw\-«ﬂmp frubzinbeng pS—— bt i il . ettt me’,ﬁqg}Q IE
| 4 D2[} 6.5(7(dB| PE D2[1] | 3.30d
1.04000 fms 1.24000 (15|
10
od
5| -10 gem
& 4 4 -20'em 4 b L t
-30 dém -30 dém
-40 dem: -40 dam:
50 dBm 50 dBm
-60 dem -60 dem
GF 5.953032 GHz 1001 pts 1.0ms/ GF 5.965 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.0 ms 17.62 dBm 11 1 3.12 ms 16.00 dém
D2 M1 1 1.04 ms 6.57 d8 D2 M1 1 1.24 ms 3.30 d
D3 M1 1 1.14 ms 0.23 da D3 M1 1 1.34 ms -0.20 d&
i ] il Ready y
UN.2023  02:32:42 Date: 13.MAR.2023 10:35:5
TEL : 886-3-327-3456 Page Number : E5 of E11

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

802.11be EHT80 Full RU

802.11be EHT80 Puncture 20RU8

Spectrum “é] Sp um “é]
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
[@1PK Max [@1PK Max ]
Mi[1] 11.62 dBm)| Mi[1] 11.71 dBm)|
d 4.77000 ms| 20 df 4.04000 ms|
v r T S PR o -
ity T TN RS L e s "“‘J-"‘"-"".':?"@L"' r Jrokeaig p T Piuspabivainln A mdb [t e e A ARt A Al [olrvsssiiede 35 S
970.00 ps 104d ¥ 1.3200( [ns
0 dam
m- -10 dem
m - - -20 dem- -
-30 dem -30 dem
-40 dam: -40 dam:
-50 deém -50 deém
-60 dem -60 dem
CF 5.985 GHz 1001 pts 1.0ms/ ] ||lcF 6.00121 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 477 ms 11.62 dBm 11 1 4.04 ms 11.71 dém
p2| M1 1 970.0 ps 5.63 dg p2| M1 1 1.32 ms 2,93 dg
D3 M1 1 1.07 ms 0.37 da D3 M1 1 1.42 ms -0.41 d&
| —
( Ready CECECTEEEN J
Dat 18:
F|[ spectrum 2
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 8.89 dBm)| Mi[1] 7.45 dBm)|
3.41000 ms| 20 df 4.70000 ms|
D2[1] D2[1] 4. B
il ARy [vontb g o B2 ey oty ot ket Pl i Mok gy e ) A dtvupiaton | shimaPy _ifindl} -‘n.; .\»,n.,t,zgm,\,w Agh bl Faum e PG D i
0 damm
Bm -10d
5m- - . -20 d
-30 dem -30 dem
-40 dam: -40 dam:
-50 deém -50 deém
-60 dem -60 dem
CF 6.025 GHz 1001 pts 1.0ms/ | ||CF 6.05927 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 3.41 ms 8.89 dBm 11 1 4.7 ms 7.45 dBm
p2| M1 1 640.0 ps 215 dg p2| M1 1 720.0 ps 444 dg
D3 M1 1 730.0 ps -0.24 d& D3 M1 1 820.0 ps -0.50 d&
1 Ready 4|l 1 ]
Date: 14.MAR.2023 1€ TUN.2023 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: E6 of E11



samonias. FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

802.11be EHT160 Puncture 40RU192

Spectrum

(=)

Ref Level 30.00 dBm Offset 27.30 d8 & RBW 10 MHz
Att 20 dB & SWT 10ms & VBW 10 MHz
SGL

|@ 1Pk Max

MI[1]

[1]

9.51 dBm|
4.00000 ms|
82 dB|

10 d48m

> D2[1 3
PRI SFPRTRY SR LTTN TR b, lm.,d\,w\ bbbk Mot gt i

-19 dem:

-4g dam. ¥

-30 dem-

40 dam.

-50 dBrm

-60 dam

CF 5.99513 GHz 1001 pts

1.0ms/

Marker

Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1

4.0 ms 9.51 dBm
D2 M1 1 830.0 ps 3.82 de
03 M1 1 930.0 ps 0.05 de

i ) (0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : E7 of E11



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

MIMO <Ant. 4>

Spectrum “‘? Spectrum “‘?
Ref Level 30.00 dbm  Offset 27.50 d e RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d e RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
@17k Max
Mi[1] 15.05 dBm)| Mi[1] 15.82 dBm)|
, oo 1 , T - N 85000 ms - Lo \ - sk b 1, D2 " 1379000 ms
oo o i ; T g t”fm-n. A I b oA 2 st e st sk Lo bt R
T 1.4300 2.41000 ms|
10 d
0 dam 0 dam
-10 der -10 dem
-20 del “ -20 dem:
-30 dem -30 dem
-40 dem -40 dem
-50 deém -50 deém
-60 dem -60 dem
CF 5.955 GHz 1001 pts 1.0ms/ J || cF 5.955 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 3.85 ms 15.05 dém [ 1 3.79 ms 15.82 dBm
p2| M1 1 1.43 ms 4.67 dg p2| M1 1 2.41 ms 278 de
D3 M1 1 1.53 ms 0.12 da D3 M1 1 2.51 ms -0.62 d&
Ready il il Ready i
. Date: 10.MAR.2023
| spectrum # L 2
Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz Ref Level 37.50 dbm  Offset 27,50 d2 @ RBW 10 MHz
Att 20 B @ SWT 10ms @ VBW 10 MHz o att 20 B @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
mi[1] 15.84 dBm| mMi[1] 17.72 dBm|
Bt L T ke, & e s Y L L i P IR “' it |l 20 der 4.21000 ms
[ p Inz[1] / ! 3146 AR | lhorion panghonietiy jriaboe) gnaon gttt gindosll DB b hinsatt] s u—"""’l”‘*i 4]
0d 850{00 ps| | )| 20 dBr-f o 77000 pis|
dam 10 dBry
10 cBm 0 dBm
20 B ' -10 dBif
-30 dém -20dem
40 dBm- -30.dem
50 dam -40 dBm
0 da -50 dBm
-60 dBm
CF 5.94507 GHz 1001 pts 1.0ms/ | |[(CF 5.949124 GHz 1001 pts 1.0ms/
arker arker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
11 1 3.87 ms 15.84 dBm 11 1 4.21 ms 17.72 dém
p2| M1 1 850.0 ps 2,46 d2 p2| M1 1 770.0 ps 5.24 d2
D3 M1 1 940.0 ps -0.71 dg D3 M1 1 870.0 ps -0.45 dg
Date: 11 l Date: 11 023 10:25:11
TEL : 886-3-327-3456 Page Number : E8 of E11

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01G

|802.11be EHT20 106 RU 802.11be EHT20 MRU 52T+26T70
Spectrum # (| spectrum -
Ref Level 37.50 dbm  Offset 27,50 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
Mi[1] 16.15 dBm)| - Mi[1] 17.10 dBm)|
30 dBm 4.93000 ms| | B iling o Aottty sl g Wy et ‘..wwr'..mmrmm~
o o 5
Ty P v s J— 5N R SR N vt D21 5.62 d
i o ;m. oy peblestsy o n‘{,W i) bt ot IJw'\;'v(m s 1.76000 m
0 dBrm ™
dBm 10 dg
10 dBm o008 J i
' |
%o dem " W 30 dem
-30.dem 40 dBm-
-40 dBm 0 dem
-50 dBm 60 dar
-60 dBm
CF 5.947214 GHz 1001 pts 1.0ms/ | ||LcF 5.947822 Ghz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.93 ms 16.15 dém 11 1 2.51 ms 17.10 dém
p2| M1 1 700.0 ps 6,23 dg p2| M1 1 1.76 ms 5.62 dg
D3 M1 1 790.0 ps 0.08 da D3 M1 1 1.86 ms -0.61 d&
| : 11 23 11:04:4 UN.2023  02:17:34
|802.11be EHT20 MRU 106T+26T82 802.11be EHT40 Full RU
Spectrum E‘? Spectrum E‘?
Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max
Mi[1] 17.94 dBm)| ‘ Mi[1] 15.88 dBm)|
N e R LB S | R et . " £l dogn Pty A g by gtiahpoetnatd - RO
' &L p201] 1.30 d T b D21 I [ 7501 d8
1.04000 m: 25000 ms)
10 d
0 dam 0 dam
-10 dem -10 dem
-20 dem—% - -20 dem: -
-30 dem -30 dem
-40 dam: -40 dam:
-50 deém -50 deém
-60 dem -60 dem
CF 5.955868 GHz 1001 pts 1.0ms/ ] || cF 5.965 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.32 ms 17.94 dBm 11 1 3.67 ms 15.88 dBm
p2| M1 1 1.04 ms 1.30 de p2| M1 1 1.25 ms 5.01de
D3 M1 1 1.14 ms 0.09 da D3 M1 1 1.35 ms 0.26 da
| —
L ] il Ready BRRRRRRRD y
4:1 Dat MAR.2023  10:37:1
TEL : 886-3-327-3456 Page Number : E9 of E11

FAX : 886-3-328-4978
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